verify No.555524382915

TEST REPORT

g OCU gn o
Eyighipy

KCTL KCTL Inc. ReportNo. Tl
65, Sinwon-ro, Yeongtong-gu, . -
Suwon-si, Gyeonggi-do, 16677, Korea KR20-SRF0168-A Kc
TEL: 82-31-285-0894  FAX: 82-505-299-8311 Page (1) of (131)
www.kctl.co.kr
1. Client
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9. Test Results : Refer to the test result in the test report
Tested by Technical Manager
Affirmation
Name : Kwonse Kim (S%— Name : Seungyong Kim M)
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KCTL Inc.

As a test result of the sample which was submitted from the client, this report does not guarantee the
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General remarks for test reports

Nothing significant to report.
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(P General information

Client
Address

Manufacturer
Address

Factory
Address
Laboratory
Address
Accreditations

Samsung Electronics Co., Ltd.

129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677,
Rep. of Korea

Samsung Electronics Co., Ltd.

129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677,
Rep. of Korea

Samsung Electronics Vietham Co. Ltd.

KCN Yen Binh I, Pho Yen, Thai Nguyen, VIETNAM

KCTL Inc.

65, Sinwon-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Korea
FCC Site Designation No: KR0040, FCC Site Registration No: 687132
VCCI Registration No. : R-20080, G-20078, C-20059, T-20056
Industry Canada Registration No. : 8035A

KOLAS No.: KT231

2. Device information

Equipment under test . Mobile phone

Model

SM-A013M/DS

Modulation technique . Bluetooth(BDR/EDR)_ GFSK, m/4DQPSK, 8DPSK

Number of channels

Power source

Bluetooth(BLE) GFSK
WIFI1(802.11b/g/n20) DSSS, OFDM

LTE_QPSK, 16QAM, 64QAM

WCDMA_QPSK

GSM_GMSK, 8-PSK

Bluetooth(BDR/EDR)_79 ch / Bluetooth(BLE)_40 ch
WIFI1(802.11b/g/n20)_13 ch

DC385V

Antenna specification : LTE/WCDMA_LDS Antenna

Antenna gain

WIFI/Bluetooth(BDR/EDR/BLE) FPC Antenna
WIFI/Bluetooth(BDR/EDR/BLE) : -5.46 dBi
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Frequency range

Software version
Hardware version

Test device serial No.

Bluetooth(BDR/EDR/BLE)_2 402 M ~ 2 480 Mt

WIF1(802.11b/g/n20)_2 412 Mt ~ 2 472 My
LTE Band 2_1 850.7 M ~ 1 909.3 M

LTE Band 4_1710.7 Mi ~ 1 754.3 M

LTE Band 5_824.7 M ~ 848.3 i

LTE Band 66_1710.7 Mz ~ 1 779.3 M
GSM 850_824.2 iz ~ 848.8 M

GSM 1900_1 850.2 M ~ 1 909.8 My
WCDMA 850 _826.4 M ~ 846.6 M
WCDMA 1700 _1712.4 M ~ 1 752.6 My
WCDMA 1900_1 852.4 Mz ~ 1 907.6 My
A013M.001

REV1.0

Conducted(R38N601768H), Radiated(R38N60177CF)

Operation temperature -30 °C ~50 °C
2.1. Accessory information
Equipment Manufacturer Model Serial No. Power source
Input :
T | 100-240V ~ 50-60
rave HAEM EP-TAG0JBS R37N4EP0012HM3 | Hz, 0.15A(0,15A)
Adapter
Output :
5V, 700mA
Earphone CRESYN EHS61ASFWE - -
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2.2. Frequency/channel operations

This device contains the following capabilities:

2.4(lz WIF1(802.11b/g/n(HT20)), Bluetooth(BDR/EDR/BLE), LTE Band 2, LTE Band 4, LTE Band 5,
LTE Band 66, WCDMA 850, WCDMA 1700, WCDMA 1900, GSM 850, GSM 1900

LTE Band 2
Frequency Frequency Frequency
Ch. Ch. Ch.
(Mtz) (Mz) (Mtz)
18607 1850.7 18615 1851.5 18625 1852.5
18900 1 880.0 18900 1 880.0 18900 1 880.0
19193 1909.3 19185 1 908.5 19175 1907.5
Table 2.2.1. 1.4M BW Table 2.2.2. 3M BW Table 2.2.3. 5M BW
Frequency Frequency Frequency
Ch. Ch. Ch.
(Mz) (Mz) (VHz)
18650 1855.0 18675 1857.5 18700 1 860.0
18900 1 880.0 18900 1 880.0 18900 1 880.0
19150 1905.0 19125 1902.5 19100 1 900.0
Table 2.2.4. 10M BW Table 2.2.5. 15M BW Table 2.2.6. 20M BW
LTE Band 4
Frequency Frequency Frequency
Ch. Ch. Ch.
(Mz) (Mz) (Mz)
19957 1710.7 19965 1711.5 19975 17125
20175 17325 20175 17325 20175 17325
20393 1754.3 20385 1753.5 20375 1752.5
Table 2.2.7. 1.4M BW Table 2.2.8. 3M BW Table 2.2.9. 5M BW
Frequency Frequency Frequency
Ch. Ch. Ch.
(Mz) (Mtz) (MEz)
20000 1715.0 20025 1717.5 20050 1720.0
20175 17325 20175 1732.5 20175 17325
20350 1750.0 20325 1747.5 20300 1745.0

Table 2.2.10. 10M BW Table 2.2.11. 15M BW Table 2.2.12. 20M BW

LTE Band 5
Ch. Frec(q}z];ncy Ch. Fre?ﬁgncy Ch. Fre?};;]ze)ncy Ch. Fretzﬁlke)ncy
20407 824.7 20415 825.5 20425 826.5 20450 829.0
20525 836.5 20525 836.5 20525 836.5 20525 836.5
20643 848.3 20635 847.5 20625 846.5 20600 844.0
Table 2.2.13. 1.4M BW Table 2.2.14. 3M BW Table 2.2.15. 5M BW Table 2.2.16. 10M BW

This test report shall not be reproduced, except in full, without the written approval
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LTE Band 66

Ch. Fre?h;];ncy Ch. Fretz};lle)ncy Ch. Fre?h;];ncy
131979 1710.7 131987 1711.5 131997 17125
132322 1745.0 132322 1745.0 132322 1745.0
132665 1779.3 132657 1778.5 132647 1777.5
Table 2.2.17. 1.4M BW Table 2.2.18. 3M BW Table 2.2.19. 5M BW

Ch. Fre?h;];ncy Ch. Fretz};lle)ncy Ch. Fre?h;];ncy
132022 1715.0 132047 1717.5 132072 1720.0
132322 1745.0 132322 1745.0 132322 1745.0
132622 1775.0 132597 17725 132572 1770.0

Table 2.2.20. 10M BW Table 2.2.21. 15M BW Table 2.2.22. 20M BW

Notes:

1. LTE Band 66(1 710 - 1 780 M) overlaps the entire frequency range of LTE Band 4(1 710 - 1 755
Miz) and they have same maximum tune-up power. Therefore, test data provided in this report
covers Band 4 as well as Band 66 subpart to Part27.
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3. Maximum ERP/EIRP powe
LTE Band 2
Emission EIRP
Mode Tx frequency (MHz -
< y () Designator Max. power (dBm) | Max. power (W)
1M10G7D 21.53 0.142
1850.7 ~1909.3
TM10W7D 20.82 0.121
2M69G7D 21.51 0.142
1851.5~1908.5
2M69W7D 20.58 0.114
4M53G7D 21.55 0.143
1852.5~1907.5
4M55W7D 19.30 0.085
LTE Band 2
9M02G7D 21.52 0.142
1855.0 ~1905.0
9MO2W7D 20.37 0.109
13M6G7D 21.25 0.133
1857.5~1902.5
13M5W7D 20.61 0.115
18M1G7D 20.98 0.125
1 860.0 ~ 1 900.0
18MOW7D 20.00 0.100
LTE Band 5
Emission ERP
Mode Tx frequency (Miz .
q (S Designator Max. power (dBm) | Max. power (W)
1M10G7D 21.26 0.134
824.7 ~ 848.3
TM10W7D 19.61 0.091
2M70G7D 21.39 0.138
825.5~847.5
2M69WT7D 20.37 0.109
LTE Band 5
4M53G7D 20.73 0.118
826.5 ~ 846.5
4M53W7D 19.85 0.097
9M02G7D 21.18 0.131
829.0 ~ 844.0
8M99W7D 20.28 0.107
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LTE Band 66/4
Emission EIRP
Mode Tx frequency (Miz :
d y () Designator Max. power (dBm) | Max. power (W)

1M10G7D 22.63 0.183

1710.7 ~1779.3
1M10W7D 21.62 0.145
2M69G7D 22.70 0.186

1711.5~1778.5
2M69W7D 21.42 0.139
4M53G7D 22.50 0.178

17125~1777.5
4M55W7D 21.58 0.144

LTE Band 66/4

9M02G7D 22.54 0.179

1715.0~1775.0
9MO2W7D 21.56 0.143
13M5G7D 22.36 0.172

1717.5~17725
13M5W7D 21.63 0.146
18M0G7D 22.46 0.176

1720.0~1770.0
18M1W7D 21.64 0.146
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4. Summary of tests

FAele [T Parameter Test Limit [est [t
section(s) Condition results
2.1046 Conducted Output 1 Nja Pass
Occupied Bandwidth
21049 &26 dB Bandwidth | VA Pass
2.1051 Band Edge Emissions
22.917(a) at Antenna Terminal f<43 I+I- 10,:‘0]?;)0(':2 dB Pass
24.238(a) Spurious Emissions at or all out ot ban Pass
27.53(h) Antenna Terminal emissions Conducted
24.232(d) Peak to Average Power
27.50(d)(5) Ratio <13 dB Pass
2.1055
22.355 <2.5ppm
24.235 Frequency stability Emission must remain in Pass
27.54 band
22.913(a)(5) Eﬁec“ggvseard'ated < 7 Watts max. ERP Pass
24.232(c) Equivalent Isotropic | < 2 Watts max. EIRP Pass
27.50(d)(4) Radiated Power < 1 Watts max. EIRP Radiated Pass
2.1053
22.917(a) Radiated Spurious <43 +10Logro(P) dB =
24.238(a) Emissions forall out of el ass
27.53(h) emissions
Notes:
1. The test procedure(s) in this report were performed in accordance as following.
+ ANSI C63.26-2015
+ ANSI/TIA-603-E-2016
+ KDB 971168 D01 v03r01
This test report shall not be reproduced, except in full, without the written approval
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4.1. Worst case orientation

1. All modes of operation were investigated and the worst case emissions are reported with the EUT
positioning, modulations, RB sizes and offsets, and channel bandwidth configurations in the test
data.

2. Output power measurements were measured on QPSK, 16QAM and 64QAM modulation.

All tests except output power was performed with QPSK and 16QAM modulation.

3. All final radiated testing was performed with the EUT in worst case orientation.

4. For LTE Band 2 and LTE Band 66/4, the fundamental of the EUT was investigated in three
orthogonal orientations X, Y and Z. It was determined that X orientation was worst-case orientation.
Therefore, all final radiated testing was performed with the EUT in X orientation.

5. For LTE Band 5, the fundamental of the EUT was investigated in three orthogonal orientations
X, Y and Z. It was determined that Z orientation was worst-case orientation.

Therefore, all final radiated testing was performed with the EUT in Z orientation.

Test LTE Band | Modulation LN A1) RB size RB offset
condition (Miz)
B2 5 1 0,12, 24
Radiated B5 QPSK 3 1 0,8, 14
B66/4 3 1 0,8, 14
] 0,5, 14, 24, 49,
a0 1.4,3,5,10, 74,99
15, 20 ’
: Full 0
QPSK 1 0,5, 14, 24, 49
Conducted B5 16QAM 14, 3,5, 10 E 0
) 0,5, 14, 24, 49,
B66/4 14,3,5, 10, 74, 99
15, 20
Full 0

This test report shall not be reproduced, except in full, without the written approval
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5. Measurement uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements
of ANSI C63.4-2014.

All measurement uncertainty values are shown with a coverage factor of k=2 to indicated a 95 % level
of confidence. The measurement data shown herein meets of exceeds the Ucispr measurement
uncertainty values specified in CISPR 16-4-2 and thus, can be compared directly to specified limits to
determine compliance.

Parameter Expanded uncertainty (%)
Conducted RF power 1.3 dB
Conducted spurious emissions 1.3 dB
30 Miz ~1 GHz 3.7 dB
Radiated spurious emissions
Above 1 (iz 5.7 dB

This test report shall not be reproduced, except in full, without the written approval
KCTL-TIR001-003/3 KP20-02977



TEL: 82-31-285-0894

KCTL KCTL Inc.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:
KR20-SRF0168-A

Page (13) of (131)

KCTL

6. Measurement results explanation example

Frequency (Mk) Factor(dB) Frequency (M) Factor(dB)
30 6.12 11 000 7.72
50 6.14 12 000 7.76
100 6.17 13 000 7.70
200 6.22 14 000 8.08
300 6.24 15 000 8.14
400 6.27 16 000 8.30
500 6.30 17 000 8.31
600 6.32 18 000 8.40
700 6.35 19 000 8.40
800 6.36 20 000 8.47
900 6.41 21 000 8.50
1 000 6.40 22 000 8.53
2 000 6.47 23 000 8.60
3 000 6.47 24 000 8.62
4 000 6.74 25000 8.74
5000 7.04 26 000 8.83
6 000 7.02 26 500 8.83
7 000 7.03 27 000 8.81
8 000 7.08 28 000 9.10
9000 7.24 29 000 9.11
10 000 7.39 30 000 9.13
Note.

Offset(dB) = RF cable loss(dB) + Divider(dB)
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7. Test results
7.1. Conducted output powe
Test setup

EUT

Mobile

Test procedure

971168 D01 v03r01 — Section 5.2
ANSI| C63.26-2015 — Section 5.2.4.2
CFR 47, - Section §2.1046

Test settings

Test Unit

When an average power meter is used to perform RF output power measurements, the fundamental
condition that measurement be performed only over durations of active transmissions at maximum
output power level applies. Thus, an average power meter can always be used to perform the
measurement when the EUT can be configured to transmit continuously.

If the EUT cannot be configured to transmit continuously (i.e., burst duty cycle < 98%), then the
following options can be implemented to facilitate measurement of the average power with an average

power meter:

a) A gated average power meter can be used to perform the measurement if the gating
parameters can be adjusted such that the power is measured only during active transmission

bursts at maximum output power levels.

b) A conventional average power meter with no signal gating capability can also be used if the
measured burst duty cycle is constant (i.e., duty cycle variations are less than or equal to +
2%) by performing the measurement over the on/off burst cycles and then correcting
(increasing) the measured level by a factor equal to [10log (1/duty cycle)]. See 5.2.4.3.4 for
guidance with respect to measuring the transmitter duty cycle.

See item r) of 4.1 for more information regarding power meter functional requirements and limitations,
and consult the instrumentation-specific application literature for proper set-up and use.
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Test results

Test | Bandwidth | Test RB | RB Maximum power
Band (Miz) mode size | offset e IEEIENE (LI,
Low Middle High
1 0 0 23.62 23.44 24.10
1 3 0 23.75 23.46 24.31
1 5 0 23.54 23.28 24.15
QPSK 3 0 0 23.61 23.54 24.19
3 1 0 23.58 23.55 24.21
3 3 0 23.50 23.48 24.18
6 0 1 22.52 22.40 23.24
1 0 1 22.44 22.45 23.13
1 3 1 22.56 22.65 23.24
1 5 1 22.45 22.50 23.15
1.4 16QAM 3 0 1 22.79 22.38 23.23
3 1 1 22.85 22.47 23.25
3 3 1 22.82 22.43 23.33
6 0 2 21.55 21.52 22.11
1 0 2 22.12 21.73 22.30
1 3 2 22.21 21.87 22.38
1 5 2 21.93 21.77 22.28
64QAM 3 0 2 22.02 21.73 22.28
3 1 2 21.97 21.78 22.32
3 3 2 21.90 21.73 22.23
LTE 6 0 3 20.79 20.59 21.24
Band 2 1 0 0 23.60 23.48 24.22
1 8 0 23.58 23.50 24.18
1 14 0 23.59 23.60 24.24
QPSK 8 0 1 22.52 22.44 23.20
8 4 1 22.62 22.48 23.23
8 7 1 22.52 22.40 23.22
15 0 1 22.60 2241 23.18
1 0 1 23.14 22.59 23.19
1 8 1 23.08 22.54 23.14
1 14 1 23.12 22.58 23.18
3 16QAM 8 0 2 21.83 21.46 22.25
8 4 2 21.86 21.54 22.35
8 7 2 21.79 21.46 22.28
15 0 2 21.64 21.57 22.20
1 0 2 21.84 21.67 22.27
1 8 2 21.74 21.69 22.28
1 14 2 21.73 21.71 22.29
64QAM 8 0 3 20.63 20.49 21.14
8 4 3 20.67 20.54 21.25
8 7 3 20.63 20.50 21.18
15 0 3 20.58 20.48 21.13
This test report shall not be reproduced, except in full, without the written approval
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 23.65 23.36 24.13
1 12 0 23.84 23.64 24.40
1 24 0 23.50 23.45 24.15
QPSK 12 0 1 22.53 22.38 23.11
12 7 1 22.60 22.52 23.22
12 13 1 22.52 22.47 23.20
25 0 1 22.61 22.48 23.18
1 0 1 22.47 22.64 23.09
1 12 1 22.72 22.95 23.37
1 24 1 22.31 22.69 23.11
5 16QAM 12 0 2 21.68 21.49 22.12
12 7 2 21.66 21.62 22.25
12 13 2 21.68 21.59 22.25
25 0 2 21.64 21.52 22.27
1 0 2 21.60 21.44 22.08
1 12 2 21.83 21.78 22.48
1 24 2 21.53 21.61 22.22
64QAM 12 0 3 20.56 20.43 21.00
12 7 3 20.59 20.51 21.13
12 13 3 20.55 20.49 21.12
LTE 25 0 3 20.48 20.38 21.05
Band 2 1 0 0 23.61 23.36 24.02
1 25 0 23.66 23.68 24.22
1 49 0 23.42 23.52 24.17
QPSK 25 0 1 22.59 22.44 23.11
25 12 1 22.59 22.49 23.16
25 25 1 22.52 22.54 23.15
50 0 1 22.60 22.51 23.22
1 0 1 23.22 22.44 22.63
1 25 1 23.20 22.73 22.83
1 49 1 22.93 22.62 22.74
10 16QAM 25 0 2 21.67 21.56 22.11
25 12 2 21.66 21.60 22.26
25 25 2 21.65 21.67 22.27
50 0 2 21.66 21.58 22.18
1 0 2 21.82 21.58 22.27
1 25 2 21.78 21.78 22.42
1 49 2 21.68 21.75 22.30
64QAM 25 0 3 20.61 20.51 21.11
25 12 3 20.59 20.52 21.17
25 25 3 20.58 20.60 21.28
50 0 3 20.61 20.56 21.22
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 23.49 23.33 23.93
1 36 0 23.50 23.53 24.13
1 74 0 23.15 23.49 24.17
QPSK 36 0 1 22.57 22.39 23.05
36 18 1 22.44 22.48 23.08
36 37 1 22.40 22.56 23.20
75 0 1 22.51 22.51 23.18
1 0 1 23.05 22.38 23.27
1 36 1 23.02 22.58 23.47
1 74 1 22.74 22.64 23.40
15 16QAM 36 0 2 21.68 21.46 22.13
36 18 2 21.52 21.54 22.13
36 37 2 21.52 21.64 22.26
75 0 2 21.52 21.58 22.21
1 0 2 21.74 21.41 22.14
1 36 2 21.70 21.69 22.32
1 74 2 21.51 21.76 22.20
64QAM 36 0 3 20.59 20.46 21.08
36 18 3 20.56 20.56 21.17
36 37 3 20.53 20.63 21.27
LTE 75 0 3 20.55 20.55 21.16
Band 2 1 0 0 23.37 23.12 23.60
1 49 0 23.53 23.58 24.15
1 99 0 22.99 23.44 23.90
QPSK 50 0 1 22.51 22.32 23.06
50 24 1 22.50 22.50 23.06
50 50 1 22.32 22.57 23.18
100 0 1 22.45 22.51 23.12
1 0 1 22.68 22.35 23.08
1 49 1 22.88 22.79 23.32
1 99 1 22.30 22.60 23.37
20 16QAM 50 0 2 21.53 21.44 22.11
50 24 2 21.51 21.56 22.15
50 50 2 21.37 21.64 22.27
100 0 2 21.49 21.55 22.21
1 0 2 21.60 21.21 21.78
1 49 2 21.72 21.78 22.26
1 99 2 21.36 21.72 22.04
64QAM 50 0 3 20.50 20.37 21.00
50 24 3 20.54 20.52 21.09
50 50 3 20.54 20.61 21.21
100 0 3 20.52 20.50 21.14
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 24.07 24.02 23.89
1 3 0 24.22 24.24 24.17
1 5 0 24.06 24.04 23.91
QPSK 3 0 0 24.02 23.96 23.98
3 1 0 24.03 23.99 24.03
3 3 0 23.98 23.92 24.05
6 0 1 23.08 23.02 22.97
1 0 1 22.90 22.94 22.90
1 3 1 23.01 23.20 23.09
1 5 1 22.84 22.96 22.95
1.4 16QAM 3 0 1 23.14 22.81 23.10
3 1 1 23.13 22.86 22.99
3 3 1 23.08 22.84 22.99
6 0 2 22.06 22.03 21.99
1 0 2 21.79 21.71 21.72
1 3 2 21.78 21.78 21.80
1 5 2 21.68 21.74 21.71
64QAM 3 0 2 21.76 21.66 21.75
3 1 2 21.75 21.75 21.77
3 3 2 21.75 21.72 21.77
LTE 6 0 3 20.65 20.59 20.57
Band 4 1 0 0 24.10 24.03 23.99
1 8 0 24.04 24.05 24.00
1 14 0 24.04 24.01 24.03
QPSK 8 0 1 22.99 23.02 23.01
8 4 1 23.01 23.00 23.05
8 7 1 23.00 22.97 22.98
15 0 1 22.95 22.93 22.97
1 0 1 23.07 22.94 23.44
1 8 1 23.05 22.94 23.41
1 14 1 22.99 22.88 23.39
3 16QAM 8 0 2 21.95 21.99 22.16
8 4 2 21.96 22.01 22.23
8 7 2 21.91 21.98 22.16
15 0 2 21.94 21.91 21.97
1 0 2 21.85 21.69 21.77
1 8 2 21.81 21.75 21.75
1 14 2 21.80 21.69 21.73
64QAM 8 0 3 20.64 20.64 20.58
8 4 3 20.70 20.64 20.64
8 7 3 20.67 20.61 20.60
15 0 3 20.66 20.63 20.58
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 23.98 23.87 24.01
1 12 0 24.13 24.14 24.26
1 24 0 23.86 23.92 24.00
QPSK 12 0 1 22.89 22.89 22.96
12 7 1 22.95 22.98 22.98
12 13 1 22.87 22.88 22.93
25 0 1 22.90 22.89 22.95
1 0 1 23.12 22.83 22.77
1 12 1 23.32 23.07 23.01
1 24 1 22.96 22.87 22.75
5 16QAM 12 0 2 21.98 21.88 21.99
12 7 2 21.99 21.94 22.03
12 13 2 21.91 21.90 21.96
25 0 2 21.87 21.93 21.98
1 0 2 21.71 21.64 21.70
1 12 2 21.94 21.97 21.97
1 24 2 21.58 21.71 21.68
64QAM 12 0 3 20.64 20.64 20.63
12 7 3 20.71 20.67 20.66
12 13 3 20.67 20.61 20.64
LTE 25 0 3 20.63 20.61 20.60
Band 4 1 0 0 24.04 23.97 24.08
1 25 0 24.07 24.16 24.18
1 49 0 23.88 24.11 23.89
QPSK 25 0 1 22.97 22.98 23.08
25 12 1 22.91 22.97 23.00
25 25 1 22.85 22.95 23.07
50 0 1 22.89 22.94 22.90
1 0 1 23.39 22.96 22.60
1 25 1 23.46 23.16 22.98
1 49 1 23.18 23.05 22.52
10 16QAM 25 0 2 21.97 22.04 21.92
25 12 2 21.94 22.04 22.06
25 25 2 21.90 22.06 22.05
50 0 2 21.92 21.93 22.12
1 0 2 21.82 21.67 21.80
1 25 2 21.80 21.79 21.94
1 49 2 21.67 21.80 21.67
64QAM 25 0 3 20.62 20.70 20.77
25 12 3 20.65 20.68 20.73
25 25 3 20.65 20.70 20.74
50 0 3 20.67 20.70 20.75
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 24.00 23.91 24.04
1 36 0 23.97 24.13 24.08
1 74 0 23.82 24.04 23.81
QPSK 36 0 1 23.05 23.13 23.20
36 18 1 22.99 23.12 23.15
36 37 1 22.92 23.10 23.09
75 0 1 23.01 23.15 23.17
1 0 1 23.02 23.05 23.39
1 36 1 22.95 23.18 23.46
1 74 1 22.78 23.18 23.32
15 16QAM 36 0 2 22.00 22.01 22.19
36 18 2 21.98 22.05 22.13
36 37 2 21.94 22.05 22.11
75 0 2 21.95 22.04 22.13
1 0 2 21.74 21.55 21.74
1 36 2 21.68 21.72 21.85
1 74 2 21.56 21.77 21.68
64QAM 36 0 3 20.64 20.70 20.79
36 18 3 20.63 20.7 20.76
36 37 3 20.60 20.72 20.72
LTE 75 0 3 20.57 20.70 20.72
Band 4 1 0 0 23.77 23.64 23.59
1 49 0 24.03 24.16 24.04
1 99 0 23.65 23.83 23.41
QPSK 50 0 1 22.83 22.98 22.90
50 24 1 22.80 22.96 22.86
50 50 1 22.70 22.90 22.81
100 0 1 22.72 22.93 22.86
1 0 1 22.96 22.65 22.94
1 49 1 23.13 23.13 23.40
1 99 1 22.78 22.93 22.92
20 16QAM 50 0 2 21.81 21.98 21.88
50 24 2 21.81 21.95 21.86
50 50 2 21.67 21.91 21.82
100 0 2 21.77 21.93 21.87
1 0 2 21.55 21.36 21.27
1 49 2 21.77 21.79 21.80
1 99 2 21.45 21.64 21.30
64QAM 50 0 3 20.54 20.73 20.62
50 24 3 20.57 20.72 20.58
50 50 3 20.53 20.66 20.55
100 0 3 20.53 20.63 20.57
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 23.16 23.32 23.42
1 3 0 23.42 23.46 23.71
1 5 0 23.19 23.28 23.40
QPSK 3 0 0 23.23 23.28 23.47
3 1 0 23.28 23.31 23.55
3 3 0 23.36 23.25 23.46
6 0 1 22.20 22.31 22.47
1 0 1 22.15 22.16 22.45
1 3 1 22.43 22.32 22.66
1 5 1 22.28 22.12 22.48
1.4 16QAM 3 0 1 22.38 22.37 22.42
3 1 1 22.42 22.43 22.46
3 3 1 22.43 22.33 22.43
6 0 2 21.26 21.27 21.45
1 0 2 21.30 21.15 21.33
1 3 2 21.46 21.26 21.55
1 5 2 21.29 21.15 21.46
64QAM 3 0 2 21.25 21.19 21.46
3 1 2 21.33 21.23 21.52
3 3 2 21.32 21.17 21.47
LTE 6 0 3 20.14 20.13 20.41
Band 5 1 0 0 23.18 23.33 23.42
1 8 0 23.23 23.31 23.37
1 14 0 23.28 23.39 23.41
QPSK 8 0 1 22.18 22.29 22.39
8 4 1 22.27 22.30 22.42
8 7 1 22.21 22.25 22.44
15 0 1 22.22 22.24 22.42
1 0 1 22.82 22.35 22.42
1 8 1 22.80 22.32 22.41
1 14 1 22.81 22.39 22.40
3 16QAM 8 0 2 21.43 21.23 21.47
8 4 2 21.47 21.24 21.49
8 7 2 21.46 21.17 21.46
15 0 2 21.32 21.20 21.37
1 0 2 21.39 21.18 21.34
1 8 2 21.30 21.22 21.43
1 14 2 21.29 21.18 21.49
64QAM 8 0 3 20.11 20.18 20.39
8 4 3 20.21 20.19 20.42
8 7 3 20.17 20.14 20.42
15 0 3 20.12 20.12 20.36
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 23.23 23.24 23.32
1 12 0 23.49 23.45 23.57
1 24 0 23.26 23.23 23.38
QPSK 12 0 1 22.13 22.29 22.36
12 7 1 22.29 22.29 22.44
12 13 1 22.36 22.20 22.42
25 0 1 22.25 22.25 22.37
1 0 1 22.03 22.42 22.32
1 12 1 22.32 22.64 22.53
1 24 1 22.02 22.43 22.38
5 16QAM 12 0 2 21.26 21.21 21.34
12 7 2 21.41 21.25 21.38
12 13 2 21.41 21.19 21.41
25 0 2 21.35 21.16 21.42
1 0 2 21.27 21.18 21.25
1 12 2 21.52 21.35 21.66
1 24 2 21.19 21.08 21.48
64QAM 12 0 3 20.10 20.19 20.34
12 7 3 20.22 20.19 20.41
12 13 3 20.24 20.11 20.45
LTE 25 0 3 20.15 20.12 20.33
Band 5 1 0 0 23.26 23.23 23.24
1 25 0 23.45 23.41 23.49
1 49 0 23.29 23.28 23.42
QPSK 25 0 1 22.17 22.34 22.39
25 12 1 22.31 22.31 22.44
25 25 1 22.28 22.21 22.49
50 0 1 22.23 22.32 22.45
1 0 1 22.36 22.20 22.68
1 25 1 22.56 22.34 22.94
1 49 1 22.27 22.18 22.88
10 16QAM 25 0 2 21.30 21.40 21.38
25 12 2 21.44 21.32 21.42
25 25 2 21.39 21.20 21.47
50 0 2 21.33 21.29 21.45
1 0 2 21.29 21.24 21.26
1 25 2 21.38 21.40 21.49
1 49 2 21.21 21.26 21.49
64QAM 25 0 3 20.02 20.19 20.31
25 12 3 20.17 20.18 20.33
25 25 3 20.14 20.13 20.40
50 0 3 20.10 20.21 20.36
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 24.02 24.09 23.66
1 3 0 24.25 24.24 23.76
1 5 0 23.94 24.09 23.58
QPSK 3 0 0 24.02 24.02 23.62
3 1 0 24.02 24.06 23.66
3 3 0 24.04 23.99 23.64
6 0 1 23.14 23.10 22.68
1 0 1 22.93 22.97 22.71
1 3 1 23.19 23.11 22.92
1 5 1 22.93 22.93 22.67
1.4 16QAM 3 0 1 23.04 23.23 22.61
3 1 1 23.09 23.19 22.67
3 3 1 23.04 23.24 22.58
6 0 2 22.09 22.07 21.71
1 0 2 21.57 21.66 21.29
1 3 2 21.68 21.83 21.38
1 5 2 21.56 21.71 21.29
64QAM 3 0 2 21.67 21.74 21.26
3 1 2 21.72 21.72 21.33
3 3 2 21.71 21.69 21.28
LTE 6 0 3 20.60 20.61 20.33
Band 66 1 0 0 24.08 24.01 23.55
1 8 0 24.06 23.97 23.61
1 14 0 24.00 23.95 23.56
QPSK 8 0 1 23.02 22.97 22.65
8 4 1 23.01 23.00 22.64
8 7 1 22.93 22.97 22.59
15 0 1 22.91 22.87 22.58
1 0 1 23.06 22.96 23.09
1 8 1 23.00 22.95 23.06
1 14 1 22.97 22.88 23.05
3 16QAM 8 0 2 21.98 22.07 21.75
8 4 2 21.96 22.08 21.78
8 7 2 21.91 22.03 21.73
15 0 2 21.95 21.96 21.54
1 0 2 21.71 21.71 21.38
1 8 2 21.79 21.80 21.30
1 14 2 21.63 21.71 21.30
64QAM 8 0 3 20.62 20.62 20.45
8 4 3 20.63 20.64 20.45
8 7 3 20.57 20.60 20.44
15 0 3 20.56 20.56 20.46
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 23.97 23.98 23.64
1 12 0 24.12 24.17 23.86
1 24 0 23.83 23.93 23.54
QPSK 12 0 1 22.86 22.94 22,61
12 7 1 22.88 22.99 22.63
12 13 1 22.83 22.95 22.53
25 0 1 22.88 22.96 22.65
1 0 1 23.10 22.87 22.34
1 12 1 23.28 23.11 22.64
1 24 1 22.99 22.87 22.34
5 16QAM 12 0 2 21.98 21.96 21.60
12 7 2 22.01 21.99 21.62
12 13 2 21.91 21.93 21.58
25 0 2 21.88 22.00 21.61
1 0 2 21.66 21.70 21.35
1 12 2 21.94 21.95 21.52
1 24 2 21.61 21.67 21.20
64QAM 12 0 3 20.61 20.69 20.28
12 7 3 20.68 20.74 20.29
12 13 3 20.64 20.68 20.21
LTE 25 0 3 20.60 20.67 20.23
Band 66 1 0 0 24.00 24.08 23.89
1 25 0 24.05 24.16 23.95
1 49 0 23.79 23.92 23.69
QPSK 25 0 1 22.90 23.03 22.90
25 12 1 22.89 23.04 22.72
25 25 1 22.90 23.03 22.75
50 0 1 22.88 23.03 22.76
1 0 1 22.94 23.41 22.89
1 25 1 23.03 23.49 22.93
1 49 1 22.72 23.35 22.76
10 16QAM 25 0 2 22.00 22.08 21.97
25 12 2 22.00 22.03 21.83
25 25 2 21.92 22.04 21.73
50 0 2 21.91 22.04 21.80
1 0 2 21.92 21.82 21.60
1 25 2 21.83 21.93 21.64
1 49 2 21.61 21.79 21.46
64QAM 25 0 3 20.60 20.75 20.56
25 12 3 20.65 20.73 20.42
25 25 3 20.63 20.73 20.34
50 0 3 20.65 20.74 20.44
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Test Bandwidth Test RB RB Maximum power
Band (Miz) mode size | offset e RIEGET (LI,
Low Middle High
1 0 0 23.99 23.98 23.82
1 36 0 23.99 23.98 23.82
1 74 0 23.76 23.82 23.46
QPSK 36 0 1 23.06 23.17 22.86
36 18 1 23.03 23.12 22.76
36 37 1 22.89 23.09 22.63
75 0 1 23.00 23.14 22.76
1 0 1 23.34 22.99 23.02
1 36 1 23.34 23.07 23.05
1 74 1 23.08 22.86 22.84
15 16QAM 36 0 2 22.01 22.13 21.83
36 18 2 22.00 22.10 21.75
36 37 2 21.86 22.11 21.65
75 0 2 21.98 22.08 21.71
1 0 2 21.72 21.66 21.53
1 36 2 21.72 21.88 21.54
1 74 2 21.58 21.67 21.27
64QAM 36 0 3 20.69 20.84 20.46
36 18 3 20.71 20.74 20.41
36 37 3 20.61 20.72 20.35
LTE 75 0 3 20.60 20.70 20.33
Band 66 1 0 0 23.81 23.75 23.43
1 49 0 23.99 24.12 23.67
1 99 0 23.65 23.57 22.97
QPSK 50 0 1 22.79 23.06 22.60
50 24 1 22.82 23.04 22.51
50 50 1 22.72 22.99 22.43
100 0 1 22.76 22.95 22.43
1 0 1 22.92 22.83 22.87
1 49 1 23.13 23.23 23.06
1 99 1 22.77 22.67 22.56
20 16QAM 50 0 2 21.84 22.05 21.57
50 24 2 21.85 22.04 21.54
50 50 2 21.71 21.99 21.49
100 0 2 21.76 21.99 21.45
1 0 2 21.46 21.41 21.21
1 49 2 21.71 21.90 21.38
1 99 2 21.53 21.39 20.87
64QAM 50 0 3 20.60 20.77 20.27
50 24 3 20.63 20.73 20.21
50 50 3 20.55 20.67 20.15
100 0 3 20.55 20.69 20.16
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7.2. 99% Occupied Bandwidth & 26 dB Bandwidth

Test setup
. Mobile
EUT Divider Test Unit
Spectrum
Analyzer
Limit

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

Test procedure

971168 D01 v03r01 — Section 4.2 and 4.3
ANSI C63.26-2015 — Section 5.4.3 and 5.4.4

Test settings
4 26dB Bandwidth

a)

b)

c)

d)

f)

¢))

h)

The spectrum analyzer center frequency is set to the nominal EUT channel center
frequency. The span range for the spectrum analyzer shall be wide enough to see sufficient
roll off of the signal to make the measurement.

The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW, and the VBW
shall be set 2 3 x RBW.

Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.
See guidance provided in 4.2.3.

The dynamic range of the spectrum analyzer at the selected RBW shall be more than 10 dB
below the target “-X dB” requirement, i.e., if the requirement calls for measuring the =26 dB
OBW, the spectrum analyzer noise floor at the selected RBW shall be at least 36 dB below

the reference level.

Set spectrum analyzer detection mode to peak, and the trace mode to max hold.

Determine the reference value by either of the following:
1) Set the EUT to transmit a modulated signal. Allow the trace to stabilize.
Set the spectrum analyzer marker to the highest level of the displayed trace (this is the
reference value).
2) Set the EUT to transmit an unmodulated carrier. Set the spectrum analyzer marker to
the level of the carrier.

Determine the “-X dB amplitude” as equal to (Reference Value - X). Alternatively, this
calculation can be performed on the spectrum analyzer using the delta-marker
measurement function.

If the reference value was determined using an unmodulated carrier, turn the EUT
modulation on, then either clear the existing trace or start a new trace on the spectrum
analyzer and allow the new trace to stabilize. Otherwise the trace from step f) shall be used
for step i).
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Place two markers, one at the lowest and the other at the highest frequency of the envelope
of the spectral display such that each marker is at or slightly below the “-X dB amplitude”
determined in step f). If a marker is below this “~X dB amplitude” value it should be as close
as possible to this value. The OBW is the positive frequency difference between the two
markers.

The spectral envelope can cross the “—X dB amplitude” at multiple points. The lowest or
highest frequency shall be selected as the frequencies that are the farthest away from the
center frequency at which the spectral envelope crosses the “-X dB amplitude.”

The OBW shall be reported by providing plot(s) of the measuring instrument display, to
include markers depicting the relevant frequency and amplitude information (e.g., marker
table). The frequency and amplitude axis and scale shall be clearly labeled. Tabular data
may be reported in addition to the plot(s).

€@ 99% Occupied Bandwidth

a)

b)

c)

d)

f)

Notes:

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The frequency span for the spectrum analyzer shall be set wide enough to capture all
modulation products including the emission skirts (typically a span of 1.5 x OBW is sufficient).

The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the
anticipated OBW, and the VBW shall be set = 3 x RBW.

Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation. See
guidance provided in 4.2.3.

Set the detection mode to peak, and the trace mode to max-hold.

If the instrument does not have a 99% OBW function, recover the trace data points and sum
directly in linear power terms. Place the recovered amplitude data points, beginning at the
lowest frequency, in a running sum until 0.5% of the total is reached. Record that frequency
as the lower OBW frequency. Repeat the process until 99.5% of the total is reached and
record that frequency as the u pper OBW frequency. The 99% power OBW can be determined
by computing the difference these two frequencies.

The OBW shall be reported and plot(s) of the measuring instrument display shall be provided
with the test report. The frequency and amplitude axis and scale shall be clearly labeled.
Tabular data can be reported in addition to the plot(s).

1. The EUT was setup to maximum output power as its lowest and highest channel with all bandwidth,
Modulation.
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Test results

Test Bandwidth Frequency Test 26dB bandwidth | 99 % bandwidth
Band (MHz) (MHz) mode (MHz) (MHz)
QPSK 1.31 1.10
1850.7
16QAM 1.28 1.09
QPSK 1.29 1.10
1.4 1 880.0
16QAM 1.29 1.09
QPSK 1.38 1.10
1909.3
16QAM 1.34 1.10
QPSK 2.90 2.69
1851.5
16QAM 2.92 2.68
QPSK 2.90 2.69
3 1 880.0
16QAM 2.91 2.69
QPSK 2.91 2.69
1908.5
16QAM 2.91 2.68
QPSK 5.22 4.53
1852.5
16QAM 5.15 4.51
QPSK 5.21 4.52
5 1 880.0
16QAM 5.21 4.53
QPSK 5.20 4.51
1907.5
LTE 16QAM 5.28 4.55
Band 2 QPSK 10.19 8.99
1855.0
16QAM 9.97 9.02
QPSK 9.97 8.99
10 1 880.0
16QAM 9.97 9.02
QPSK 9.99 9.02
1905.0
16QAM 10.17 8.99
QPSK 14.95 13.49
1857.5
16QAM 15.10 13.52
QPSK 14.91 13.45
15 1 880.0
16QAM 15.02 13.49
QPSK 15.02 13.56
1902.5
16QAM 15.40 13.52
QPSK 19.63 18.03
1 860.0
16QAM 19.93 18.03
QPSK 19.68 18.03
20 1 880.0
16QAM 19.73 17.93
QPSK 20.03 18.08
1 900.0
16QAM 19.58 18.03
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Test Bandwidth Frequency Test 26dB bandwidth | 99 % bandwidth
Band (Miz) (MHz) mode (MHz) (MHz)
QPSK 1.31 1.10
824.7
16QAM 1.28 1.09
QPSK 1.28 1.10
14 836.5
16QAM 1.28 1.09
QPSK 1.29 1.09
848.3
16QAM 1.31 1.10
QPSK 2.89 2.69
825.5
16QAM 2.91 2.69
QPSK 2.90 2.69
3 836.5
16QAM 2.91 2.69
QPSK 2.90 2.70
847.5
LTE 16QAM 2.90 2.68
Band 5 QPSK 5.18 453
826.5
16QAM 5.11 4.51
QPSK 5.17 4.52
5 836.5
16QAM 5.18 4.52
QPSK 5.18 4.51
846.5
16QAM 5.26 4.53
QPSK 10.29 9.02
829.0
16QAM 10.04 8.99
QPSK 10.12 8.99
10 836.5
16QAM 10.09 8.99
QPSK 10.19 9.02
844.0
16QAM 10.07 8.99
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Test Bandwidth Frequency Test 26dB bandwidth | 99 % bandwidth
Band (MHz) (Miz) mode (MHz) (MHz)
QPSK 1.29 1.10
1710.7
16QAM 1.29 1.09
QPSK 1.30 1.09
14 1745.0
16QAM 1.31 1.10
QPSK 1.31 1.10
1779.3
16QAM 1.28 1.09
QPSK 2.89 2.69
17115
16QAM 2.93 2.69
QPSK 2.90 2.69
3 1745.0
16QAM 2.91 2.69
QPSK 2.91 2.69
1778.5
16QAM 2.91 2.68
QPSK 5.20 4.53
17125
16QAM 5.15 4.51
QPSK 5.21 4.51
5 1745.0
16QAM 5.18 4.53
QPSK 5.18 4.51
1777.5
LTE 16QAM 5.23 4.55
Band 66/4 QPSK 9.97 8.99
1715.0
16QAM 9.99 8.99
QPSK 10.14 8.99
10 1745.0
16QAM 10.12 9.02
QPSK 9.97 9.02
1775.0
16QAM 10.12 8.99
QPSK 14.99 13.49
1717.5
16QAM 14.72 13.45
QPSK 15.14 13.49
15 1745.0
16QAM 15.02 13.52
QPSK 15.06 13.45
17725
16QAM 14.84 13.49
QPSK 19.83 17.93
1720.0
16QAM 19.83 17.93
QPSK 19.63 18.03
20 1745.0
16QAM 19.78 18.13
QPSK 19.73 18.03
1770.0
16QAM 19.78 18.03

This test report shall not be reproduced, except in full

KCTL-TIR001-003/3

, without the written approval

KP20-02977




KCTL KCTL Inc.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:
KR20-SRF0168-A

KCTL

Page (31) of (131)

26dB Bandwidth

Test mode: LTE Band 2

1.4M BW QPSK Low ch.

1.4M BW 16QAM Low ch.

k== pectrum
Ref Level 30.00 dBm Offset 0.32 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.32 dB & RBW 30 Mz
40dE SBWT £3.3u5 » VBW 100kH: Mode Auto FFT p= Att 40de SBWT £33u5 » VBW 100kH: Mode Auto FFT
T0F
| O
Mi[1] Mi[1] 1649 dim|
1850 0 GHz}
20 20
i ST | T PO P m___'l 26.00 48|
2 it 2 [t ine 1.269200000
T @ factor 14152 @ factor| 1441.9)
a : . o ;
-0 .10 - B
-20 db =ee - - -20 db e -
v ¥ AT P i I
o L P L
3 de e i
40 die 40 die
50 50
40 di 40 di
CF 1.8507 GHz 1001 Eh &ﬂn 3.5 MHz CF 1.8507 GHz 1001 Eh &ﬂn 3.5 MHz
Markar Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 BS06091 GHz | 17.30 dém | nd@ down | 1.3077 Mz M1 | 1 1.8502629 GHz | 16.49 dim | nd@ down | 1.2832 MHz
Li 1 1.8500531 | ~8.49 dim | a8 26.00 dB Li 1 1.8500531 GHz | =9.59 dim | a8 26.00 dB
T2| 1 1.8513608 GHz ~B8.87 dim Q factar 1415.2 T2| 1 1.8513364 GHz ~9.26 dim Q factor 1441.9

1.4M BW QPSK Mid ch.

1.4M BW 16QAM Mid ch.

= P =
Ref Level 30.00 dBm Offset 0.33 dB & RBW 30 Mz Ref Level 30.00 dBm  Offset 0.33 dB « RBW 30 iMz
fe At 40dd BWT £33 & VBW 100kH:  Mode Auto FET p ALt 40dE BWT 63345 @ VBW 100kH:  Mode Auto FFT
T0E T
| R @ 17 view
CITEY] 18,23 dim| CTTEY] 17.77 dbm|
- 1. HTGES050 GHz - LEBTOA6710 GHz
= PN E T P " 26.00 4B L s i
10 ow 1. 206700000 1z s i 1290200000
1 @ factor 1460.5) 1457.0]
0 —- ‘ 0 .
-0 L .10 .
= -y 2048 i .
A e, -
= e
40 die 40 die
50 50
40 di 40 di
CF 1.88 GHz 1001 Eh &ﬂn 3.5 MHz CF 1.88 GHz 1001 Eh &ﬂn 3.5 MHz
Markar Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | w¥-value | Function | Function Rosult
M1 | 1 1.8796503 GHz | 18,23 diém | ndi down | 1.2867 MHz M1 | 1 18798671 GHz | 17.77 dém | ndi down | 1.2902 MHz
11| 1 1.6793497 GHz | -7.84 diim | ) 26.00 dB 11| 1 16793566 GHz | -5.20 dim | nas 26.00 dB
T2| 1 1.8806364 GHz =7.93 dim Q factor 1460.8 T2| 1 1.8B06469 GHz =808 dim Q factor 1457.0
. .
1.4M BW QPSK High ch. 1.4M BW 16QAM High ch.
X
Ref Level 30.00 dBm Offset 0.33 dB & RBW 30 Mz 00 dém  Offset 0.33 dB & RBW 30 Mz
fo Att 40dE SBWT 63345 » VBW 100kH: Mode Auto FFT 40de SBWT £33u5 » VBW 100kH: Mode Auto FFT
T0F
| O
Mi[1] Mi[1] 17.37 ¢
) 5 N 1.90916710
i o " i, 26.00 06| L e R O PO ] .00 46|
i ow 1. 284600000 MHz| / B ) 1.309200000 MHz|
#: @ factor 1378.9) #: 7 Q lactor 1425.6)
[ [ .
10 - = e 10 = Li
et - e Vi
PR S i
30 db =] <30 db
40 die -40 dis
50 50
40 di 60 di
CF 1.9093 GHz 1001 Eh &ﬂn 3.5 MHz CF 1.9093 GHz 1001 Ell SEﬂn 3.5 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Raf | Tre | X-value | w-value | Function | Function Result
M1 | 1 1.9092545 GHz | 18,65 dim | ndi down | 1.3846 MHz M1 1.9091671 GHz 17.37 dim nd@ down 1.3392 MHz
Li 1 z | =7.24 dim | i} 26.00 dB T1 1.9086217 GHz ~8.54 dim (i} 26.00 0B
T2| 1 H =7.26 dim Q factor 1378.9 T2 1.9099608 GHz 8.95 dien Q factor 1425.6
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3M BW QPSK Low ch.

3M BW 16QAM Low ch.

pectn v
Ref Level 30.00 dBm Offset 0.32 dB & RBW 50 iHz Ref Level 30.00 dBm Offset 0.32 dB & RBW 50 iHz
fo Att 40de BWT 37.0u5 » VBW 200kHz  Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
T0F 108
| R o35 e
CITEY] 17.97 dbm| CTTEY] 1508 dbm|
4 1 15183720 GHz " "
) 2 X pae 26.00 8| L
SRR [PRpTES ER LV . S, .
f i \ 2899600000 MHz|
10 ] Qfactor | 638.7 1
{ 1 / 1
oo JI oo T T
- \
.10 Y i a0 J] §
-20 di = e T -20 di — —
R pnlil IFY P el T e
R I o
30 et 5
40 din 40 die
50 50
40 di 60 di
.ml"l GHz 1001 pts Ml 7.5 MHz .ﬂlls GHz M w 7.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 1 1.8518372 GHz 17.97 dim ndB down 2.8996 MHz M1 | 1 1.B506758 GHz | 15.68 dim | nd@ down | 2.9221 MHz
T1 1 1.8500465 GHz ~8.53 dim nos. 26.00 0B Li 1 1.B500465 GHz | =10.08 dim | nas | 26.00 dB
T2 1 1.8529461 GHz =8.02 dien Q factor 638.7 72| 1 1.8529685 GHz =10.18 dim Q factor 633.3

3M BW QPSK Mid ch.

3M BW 16QAM Mid ch.

G
Ref Level 30.00 dBm Offset 0.33 dB & RBW 50 iMz Ref Level 30.00 dBm Offset 0.33 dB & RBW 50 iMz
fo Att 40de BWT 37.9u5 » VBW 200kHz  Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
T0F T0F
| R o35 e
CTTEY] T7.46 dim| CTTEY]
" 188080170 GHz - "
L e 26.00 di| L nii
Pt SOOI F Pamrirnirit e 2.8 00D MHz)
s 2.899600000 MH 1 i \ 2,907 LODDOD MK,
] Qlactor | 4.6 Qctor | 6.5
o J' ]1 [ +
4 1
10 - a0 d -
= -20 dis
— p ~ 4 T
Y R il SR ST I, T A u
b3 o
0 dbs =40
50 50
&0 di .40 dB
CF 1.88 GHz 1001 El! Eﬂn 7.5 MHz CF 1.88 GHz 1001 El! Eﬂn 7.5 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 1.BB08017 GHz | 17.46 dim | nd@ down | 2.8996 MHz M1 | 1 1.BB03S96 GHz | 16.10 dém | nd@ down | 2.9071 MHz
11| 1] 18785465 GHz | -8.72 dim | nds | 26.00 dB 11| 1 1.B7B5465 GHz | -5.95 dim | o | 26.00 0B
T2| 1 1.8814461 GHz ~8.55 dim Q factor 648.6 T2| 1 1.B814535 GHz =9.97 dim Q factor 646.8

3M BW QPSK High ch.

3M BW 16QAM High ch.

G actr G
Ref Level 30.00 dBm Offset 0.33 dB & RBW 50 iMz Ref Level 30.00 dBm Offset 0.33 dB & RBW 50 iMz
fo Att 40de BWT 37.9u5 » VBW 200kHz  Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
TOF TOF
| R o35 e
CITEY] 16,09 dim| CTTEY] 16.23 dbm|
4 1.90799800 GHa] - 190845500 GHz
L 26.00 di)| L il 00 di|
- S LRGsY P . e - .
it \ 2.914600000 MH:2 2 f i \ 2.907 100000
| 5.6 T Qfactar | o
od t + od : -
| ! ! 1
-10 ¥ -10 - -
Foet |
s i - " A pum bnnbin o
20 it A v = e
.30 db
-40 dis -40 dis
50 50
40 di 60 db
CF 1.9085 GHz 1001 Elx SEﬂn 7.5 MHz CF 1.9085 GHz 1001 Elx SEﬂn 7.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Raf | Tre | X-value | v-value | Function | Function Result |
M1 1 1.907998 GHz 16.89 dim ndB down 2.9146 MHz M1 1 1.908455 GHz 16,23 dim nd@ down 2.9071 MHz
T1 1 1.907039 GHz =3.44 dim (i} 26.00 0B T1 1.9070465 GHz =9.42 dim (i} 26.00 0B
T2 1 1.9099535 GHz =9.17 dim Q factor 654.6 T2 1.9099535 GHz ~9.85 diem Q factor 656.5
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5M BW QPSK Low ch.

5M BW 16QAM Low ch.

pectn
Ref Level 30.00 dBm Offset 0.32 dB & RBW 100 Mz Ref Level 30.00 dBm Offset 0.32 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TOF TOF
| R o35 e
CTTEY] 16,50 dim| CTTEY] 51 dibm|
" " 1.8532070 GHz " 5 0 GHa}
) ol B W e 26.00 d| i A T il 00 d8|
G ol ool dashee 5220000000 MHz| G ittt sl bt ot 5, 145000000 MHz|
@ factor 1 i q lactor a60.10)
/ f
ad : . ad -
10 T .10 -
\ \
20 4B r— g = g ~ g .
P R v et A -
.30 de:
40 din 40 die
50 50
40 di 60 di
m GHz 1001 pts Span 12.5 MHz m GHz M 54 12.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 1 1.B53287 GHz 16.58 dim nd@ down 5.22 MHz M1 | 1 1.852125 GHz | 16.51 diém | nd@ down | 5.145 MHz
T1 1 1.849878 GHz =9.57 dim nos. 26.00 0B Li 1 1.849928 GHz | ~9.54 dim | nas | 26.00 d&
T2 1 1.855097 GHz =9.16 dien Q factor 355.1 T2| 1 1.855072 GHz =9.73 dim Q factor 360.0

5M BW QPSK Mid ch.

5M BW 16QAM Mid ch.

G
Ref Level 30.00 dBm Offset 0.33 dB & RBW 100 Mz Ref Level 30.00 dBm Offset 0.33 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TOF TOF
| R o35 e
Ma[1] 16.07 dibm| Ma[1] 16.149 dibm|
” ; 10805370 GHzl - 18784140 GHzl
L T N 6.00 di| L ndiE 26,00 18|
| 5207000000 MHz| exleunishak 9 e L 5207000000 MHz|
i I @ factor a61.1 #: i @ factor 360.7)
I \
od : 0 L -
-0 -0 di /
20 die = — — s} = = ~
i e ™ o S v e
.30 db
40 di =40
50 50
40 di .40 dB
CF 1.88 GHz 1001 Elx SEun 1: MHz CF 1.88 GHz 1001 Eh SEH 12.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult
M1 1 1.B80537 GHz 16,67 dim nd@ down 5.207 MHz M1 | 1 1.878414 GHz | 16.19 dim | nd@ down | §.207 MHz
T 1 1.677403 GHz -9.04 dbm i 26.00 dB 1] 1 1877415 GHz | -5.59 dim | nds | 26.00 0B
T2 1 1.88261 GHz ~9.34 diemn Q factor 361.1 T2| 1 1.B82622 GHz =9.71 dim Q factor 360.7

5M BW QPSK High ch.

5M BW 16QAM High ch.

= pectn i
Ref Level 30.00 dBm Offset 0.33 dB & RBW 100 Mz Ref Level 30.00 dBm Offset 0.33 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TOF TOF
| R o35 e
CTTEY] 17,60 dbim| CTTEY] 16,15 dim|
- M 1.9071630 GHz - - 19084120 GHz|
o P £ Ao 26.00 d8| i YudB 26.00 8|
2 ks \ 5,195000000 MHz| G el il 5282000000
Qlactor | a67.1 Qlactor | 3613
od . ad 7 A
-10 . \__ -10 - =
e b aln o~ - o
20 gl s A e
.30 db
40 die 40 di
50 50
&0 db 60 db
CF 1.9075 GHz 1001 Elx SEun 12.5 MHz CF 1.9075 GHz 1001 Elx SEun 12.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Raf | Tre | X-value | v-value | Function | Function Result |
M1 1 1.907163 GHz 17.60 dim nd@ down 5.195 MHz M1 1 1.908412 GHz 16.15 dim nd@ down 5.282 MHz
T1 1 1.904915 GHz =8.13 dim (i} 26.00 0B T1 1.904878 GHz =10.08 dim (i} 26.00 0B
T2 1 1.91011 GHz ~B8.42 diemn Q factor 367.1 T2 1.91016 GHz 9,83 diem Q factor 361.3

This test report shall not be reproduced, except in full, without the written approval

KCTL-TIR001-003/3

KP20-02977




KCTL KCTL Inc.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:
KR20-SRF0168-A

KCTL

Page (34) of (131)

10M BW QPSK Low ch.

10M BW 16QAM Low ch.

pectn
Ref Level 30.00 dBm Offset 0.32 dB & RBW 200 Mz Ref Level 30.00 dBm Offset 0.32 dB & RBW 200 Mz
fo Att 40dE SBSWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
T0F 108
| R o35 e
CITEY] 16.72 dibm| CITEY] T i)
" M1 10584970 GHzl " . ]
L 73 73 nip ¥ 26,00 18| L il ] 0o de
2 Fathoabing g oliine Lo et o 10, 190000000 Mz it B 9, 965000000 MiHz|
] Qfactor | 182.4 T Qfactor | 185.86]
ad 4 | i | \
¥ { L)
10 .10
/
- - -20 de —
o AN T T
. T N i
40 die 40 die
50 50
-0 di -0 di
CF 1.855 GHz 1001 Eh SEH 0 MHz CF 1.855 GHz 1001 Eh SEH 25.0 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 1.858497 GHz | 16.72 diém | nd@ down | 10,19 MHz M1 | 1 1.851029 GHz | 15.99 dim | nd@ down | 9.965 MHz
11| 1] 1.84583 GHz | -5.49 dim | o8 | 26.00 dB 11| 1] 1.85003 GHz | -10.11 dém | o | 26.00 dB
T2| 1 1.86002 G =9.23 dim Q factor 182.4 72| 1 1.859995 GHz =10.04 dim Q factor 185.8

10M BW QPSK Mid ch.

10M BW 16QAM Mid ch.

G
Ref Level 30.00 dBm Offset 0.33 dB & RBW 200 Mz Ref Level 30.00 dBm Offset 0.33 dB & RBW 200 Mz
fo Att 40dE SBSWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
T0F T0F
| R o35 e
CITEY] 17.01 dbm| CTTEY] 16.18 dim|
” 10841210 GHzl - " 10761790 GHzl
L = 6.00 08| L . ndB 26,00 18|
ettt 9,965000000 MHz| oo’ i S | 9.965000000 MHz|
in in Qfactor | 188.3]
1 \
od 0 -
118 ¥
-0 -0 di
P \
P i ™ AN,
T e | 8 e P
=30
0 dbs =40
50 50
&0 di .40 dB
CF 1.88 GHz 1001 El! SEH MHz CF 1.88 GHz 1001 El! SEH 2 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | w¥-value | Function | Function Rosult |
M1 | 1 1.884121 GHz | 17.01 dém | nd@ down | 9.965 MHz M1 | 1 1.876179 GHz | 16.18 diém | nd@ down | 9.965 MHz
11| 1] 167458 GHz | -5.92 dil | nds | 26.00 dB 71 1 187503 GHz | -5.50 dim | o8 | 26.00 0B
T2| 1 1.B84945 GHz =3.27 dim Q factor 189.1 T2| 1 1.B84995 GHz ~9.50 dim Q factor 188.3

10M BW QPSK High ch.

10M BW 16QAM High ch.

= pectn i
Ref Level 30.00 dBm Offset 0.33 dB & RBW 200 Mz Ref Level 30.00 dBm Offset 0.33 dB & RBW 200 Mz
fo Att 40dE SBSWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
TOF TOF
| R o35 e
CTTEY] 18.07 dbim| CTTEY] B it
- 1 1.90614 1z - 0 GHz,
) A B, 26.00 dB) i | X 00 o8|
FY.TpEy SR Y BB : s At e 5 )
2 / B 9.990000000 MHz| G / . T 1 10, 165000000 MHz|
] @ factor 190.8 ] Qfactor | 1878
/ \ \
| ) \
oo 7 T oo = T
-10 -10 -
{ i
/ i o Vi ’
Q0B 20 d8 . atd
, R e 20 B e
.30 .30 dn
40 di 40 dBn
50 50
&0 db 60 db
CF 1.905 GHz 1001 Elx Szun 25.0 MHz CF 1.905 GHz 1001 Elx Szun 25.0 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Raf | Tre | X-value | v-value | Function | Function Result |
M1 1 1.906149 GHz 18.07 dim nd@ down 9.99 MHz M1 1 1.909196 GHz 16.58 dim nd@ down 10.165 MHz
T1 1 1.900055 GHz =7.76 dim (i} 26.00 0B T1 1.899955 GHz =9.55 dim (i} 26.00 0B
T2 1 1.910045 GHz =8.16 dien Q factor 190.8 T2 1.91012 GHz =9.48 diem Q factor 187.8
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15M BW QPSK Low ch.

15M BW 16QAM Low ch.

Ref Level 30.00 dBm Offset 0.32 dB & RBW 300 iHz

tr

=)

i
Ref Level 30.00 dBm Offset 0.32 dB & RBW 300 iHz

fo Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
TOF TOF
| R o35 e
CITEY] 16,08 dbm| CTTEY] 15,42 dbm|
" Mt 18608720 GHz - 1.8622050 GHzl
) . o [ L. 26.00 d| i 00 d8|
o SRS gl o) Mo ity 14948000000 MHz2| 15.007000000 MHz|
in 1 Qlactor | 124.5) #:
/ |
od . ; LT
10 4 10
. - .
I \ /
-20 de s = -
O PP o fana? ST
-30 de W
40 die 40 die
50 50
-0 di -0 di
CF 1.8575 GHz 1001 El! &ﬂ 37.5 MHz CF 1.8575 GHz 1001 El! &ﬂ 37.5 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult
M1 | 1 1.860872 GHz | 16,68 dim | nd@ down | 14.948 MHz M1 | 1 1.862295 GHz | 15.42 dim | nd@ down | 15.097 MHz
11| 1] 165012 G -5.32 dim | nds | 26.00 dB 11| 1] 1.850007 GHz | ~10.33 dim | o | 26.00 0B
T2| 1 1.865067 G- =3.17 dim Q factor 124.5 T2| 1 1.865105 GHz =10.82 dim Q factor 123.4

15M BW QPSK Mid ch.

15M BW 16QAM Mid ch.

=

Ref Level 30.00 dBm  Offset 0.33 dB & RBW 300 Mz Ref Level 30.00 dBm  Offset 0.33 dB & RBW 300 Mz
fo Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
TOF TOF
| R o35 e
ML) 16,96 dbm| CTTEY] 1501 dbm|
" M 18044960 GHz - LBBO1B70 GH
L mlRE, 26.00 d8| L 26.00 di|
P R NN P . — -
G i (it ;] 14.910000000 MHz| G s 15022000000
1 @ factor 126.4 i 13
) I
o
L}
- -10d 3
\\
oy g 028 T
e | 23 i, M Ly
Y i T 30 e i b
0 dbs =40
50 50
&0 di .40 dB
CF 1.88 GHz 1001 El! &ﬂ 37.5 MHz CF 1.88 GHz 1001 El! &ﬂ 37.5 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 1.684406 GHz | 16.96 dim | nd@ down | 14,91 MHz M1 | 1 1.880187 GHz | 15.81 dim | nd@ down | 15.022 MHz
T | 1 1.B72657 GHz | -8.79 dim | nds | 26.00 dB 1] 1 1.B72545 GHz | -5.95 dim | o8 | 26.00 0B
T2| 1 1.B87567 GHz =9.47 dim Q factar 126.4 72| 1 1.B87567 GHz =9.78 dim Q factar 125.2

15M BW QPSK High ch.

15M BW 16QAM High ch.

= pectn i
Ref Level 30.00 dBm  Offset 0.33 dB & RBW 300 Mz Ref Level 30.00 dBm  Offset 0.33 dB & RBW 300 Mz
fo Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
T0F T0F
| R o35 e
CITEY] 17.00 dbm| CTTEY] 16.00 diim|
4 18972930 GHz - P
L A AR 26.00 U8 L Nl
it i i ol bachiie B b | 15.022000000 MH: 2 pndil .
] Qfactor | 1263 1 Q factor
/ | /
od od -
f ¥: p
T .10 :
]
o S e
.0 d - .30 db ]
40 die 40 die
50 50
-0 di -0 di
CF 1.9025 GHz 1001 Eh &ﬂ 37.5 MHz CF 1.9025 GHz 1001 Eh &ﬂ 37.5 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Roesult
M1 | 1 1.897293 GHz | 17.09 dém | nd@ down | 15.022 MHz M1 | 1 1.900664 GHz | 16,00 dim | nd@ down | 15.397 MHz
11| 1] 1.695045 GHz | -5.95 din | nds | 26.00 dB 11| 1] 1.89462 GHz | ~10.28 dim | o | 26.00 0B
T2| 1 1.910067 GHz =8.79 dim Q factor 126.3 T2| 1 1.910217 GHz =10.24 dim Q factor 123.4
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20M BW QPSK Low ch.

20M BW 16QAM Low ch.

=)

pectn
Ref Level 30.00 dBm Offset 0.32 dB & RBW 500 Mz Ref Level 30.00 dBm Offset 0.32 dB & RBW 500 Mz
b att 40dE  BWT 15245 @ VBW 2 MHz  Mode Auto FET be At 40dE  BWT 15245 @ VBW 2 MHz  Mode Auto FET
TOF TOF
| R o35 e
CTTEY] 16,91 dbm| SN} 15.72 dibm|
1.BBE5430 GHzl 10659440 GHzl
20 ) 20
oy, ) B 6.00 d8) PR P 6.00 d8)
1 T Y 19630000000 MHz| 10 1 2 dhasneled . 19. 930000000 MHz|
I Qlactor | 05,1 |l_! @ tactor | a6
/ | \
od ur : od 1 T
f bl
10 i 10
B oS L = 0. - |
50,4 = - Y = = < ATV TV Y
20 <30 db
40 din -40 dis
50 50
&0 db 60 db
CF 1.86 GHz 1001 Elx SEun 50.0 MHz CF 1.86 GHz 1001 Elx SEun 50.0 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Raf | Tre | X-value | v-value | Function | Function Result |
M1 1 1.866543 GHz 16.91 dim nd@ down 19.63 MHz M1 1 1.865944 GHz 15.72 dim nd@ down 19.93 MHz
T1 1 1.85006 GHz =8.90 dim (i} 26.00 0B T1 1.85006 GHz =10.16 diem (i} 26.00 0B
T2 1 1.86969 GHz =B8.45 dien Q factor 95.1 T2 1.86999 GHz =9.57 dim Q factor 93.6

20M BW QPSK Mid ch.

20M BW 16QAM Mid ch.

Ref Level 30.00 dBm Offset 0.33 dB & RBW 500 Mz Ref Level 30.00 dBm Offset 0.33 dB & RBW 500 Mz
fo Att 40dE SBWT 15245 & VBW 2 MH:  Mode Auto FFT p= Att 40de SBWT 15245 & VBW 2 MH:  Mode Auto FFT
TOF TOF
| R o35 e
CTTEY] 17,54 dbim| CTTEY]
- 10846450 GHzl -
) P ST ~ARIBL 6.00 di| i 6.00 08|
x i Rl O \ 19.660000000 MiHz| " Jrisnar ety 19, 730000000
3 ] Qlactor | 958 4 f: Qtactor |
| L 1
oo T o T
7 T 1 |
-0 -0 di
<20, e = v S o= i bt i . e
| s e T B
30 dB Eroe—" .0 d e
40 die 40
50 50
&0d .40 dB
CF 1.88 GHz 1001 Eh SEH 5 MHz CF 1.88 GHz 1001 Eh SEH 50.0 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 1.884645 GHz | 17.54 dim | nd@ down | 19.68 MHz M1 | 1 1.868042 GHz | 16.39 dim | nd@ down | 19.73 MHz
T | 1 L7016 GHz | -5.00 dim | nds | 26.00 dB 71 1 L7011 GHz | -5.64 dim | o8 | 26.00 0B
T2| 1 1.88984 GHz ~B.39 dim Q factor 95.8 T2| 1 1.88984 GHz =9.25 dim Q factor 95.7

20M BW QPSK High ch.

20M BW 16QAM High ch.

=

k== pectr
Ref Level 30.00 dBm Offset 0.33 dB & RBW 500 Mz Ref Level 30.00 dBm Offset 0.33 dB & RBW 500 Mz
fo Att 40dE SBWT 15245 & VBW 2 MH:  Mode Auto FFT p= Att 40de SBWT 15245 & VBW 2 MH:  Mode Auto FFT
TOF TOF
| R o35 e
CTTEY] 17,82 dbim| CTTEY] 17.12 dbm|
- 10933570 GHzl - 18920080 GHz
L — T R 26.00 d6| L 26,00 18|
2 [ d 20,030000000 MHz G ) 19, 580000000 MHz|
1 Qlactor | 945 ] Qfactor | 6.6
/ \ / |
oo oo +
| \
-0 - — L
3 - e -~ ML PaTAY BV
poor E= 2
.0 d : .30 db
N s
40 die - 40 die -
50 50
-0 di -0 di
CF 1.9 GHz 1001 El! SEH 50.0 MHz CF 1.9 GHz 1001 El! SEH 50.0 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 1.893357 GHz | 17.92 dim | nd@ down | 20,03 MHz M1 | 1 1.892008 GHz | 17.12 dim | nd@ down | 19,58 MHz
11| 1] 1.89981 GHz | -7.71 di | nds | 26.00 dB 71 1 1.89021 GHz | -5.37 dim | o | 26.00 0B
T2| 1 1.90994 GHz =7.87 dim Q factor 94,5 T2| 1 1.90979 GHz ~8.67 dim Q factor 96.6
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Test mode: LTE Band 5

1.4M BW QPSK Low ch.

1.4M BW 16QAM Low ch.

&)

&)

Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz
40dE SBWT £3.345 » VBW 100kHz Mode Auto FFT p= Att 40de SBWT £33u5 » VBW 100kH: Mode Auto FFT
T0F
| O
CITEY] 17.73 dbm| CTTEY] 17.16 dibm|
- " H24.60910 MHz - B24.72100 MHz]
- S TS, PN Fran | S 26,00 18| L S IS AU | 26.00 d6|
1 [ ow 1. 314700000 Mz it r i i Tew ) 1.279700000 MiHz|
1 @ factor 627.2] Q factor| 44.5)
a - a -
10 .10
-20 de e E = 208 == I
AN P A AN : gt
e P
40 die 40 die
50 50
-0 di -0 di
CF B24.7 MHz 1001 Eh &ﬂn 3.5 MHz CF B24.7 MHz 1001 Eh &ﬂn 3.5 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
Ml [ 1 6246091 Mz | 17.73 0Bm | ndB down | 1.3147 Mriz Mi [ 1 524,721 Mz | 17.16 dm | ndB down | 1.2797 Mz
11| 1 624.0497 MHz | -B.32 din | i@ 26.00 dB 1] 1 824.0601 Wiz | -6.52 dim | i@ 26.00 0B
T2| 1 B25.3643 Mz ~8.23 dim Q factor 627.2 T2| 1 B25.3399 Mz ~8.%94 dim Q factor 644.5

1.4M BW QPSK Mid ch.

1.4M BW 16QAM Mid ch.

=

Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz
fo Att 40dE SBWT £3.345 » VBW 100kHz Mode Auto FFT p= Att 40de SBWT £33u5 » VBW 100kH: Mode Auto FFT
TOF TOF
| O o35 e
] Mi[1] 19.04 dibm| Mi[1] 1839 dim|
” o B26.15300 MH:z| ” 1 H6I67L0 MHz|
L £~ 6,00 di| i N ENTP - T 6.00 8|
! 1.283200000 MHz| e, i ow Y 1263200000 MHz|
i | 6516 F @ factor| 651.6]
/ \
o o -
\.
10 . -10 ;
o T, o I S A
" e e W ey AT
L <30 A
0 dbs =40
50 50 den
-0 di -0 di
CF B36.5 MHz 1001 Eh &ﬂn 3.5 MHz CF B36.5 MHz 1001 Eh &ﬂn 3.5 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 B36.1538 Mz | 19.04 diém | nd@ down | 1.2832 MHz M1 | 1 B36.3671 MHz | 18.39 dim | nd@ down | 1.2832 MHz
Li 1 B35.8531 Mmz | =6.90 dim | a8 26.00 dB Li 1 B35.8531 Mmz | =7.49 dim | a8 26.00 dB
T2| 1 B837.1364 Mz =6.94 dim Q factor 651.6 T2| 1 B837.1364 Mz =7.72 dim Q factor 651.8

1.4M BW QPSK High ch.

1.4M BW 16QAM High ch.

: &)

k== pectr
Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz
fo Att 40dE SBWT £3.345 » VBW 100kHz Mode Auto FFT p= Att 40de SBWT £33u5 » VBW 100kH: Mode Auto FFT
T0F T0F
| R o35 e
CTTEY] 10,64 dim| CITEY]
" nan 1 M| "
L s gl 6.00 dR) L e e B,
[ oW | 1. 290200000 MHz| oW ) 1. 311200000 Mz
i ] Q factor 6575 i ] Q factor), B 7|
/ \
o r o
10 .10
= N . =
20 db = = 42 20 dimr fn e Pl —
-30 des =30 da
-40 dis 40 die
50 50
40 di 60 di
CF 848.3 MHz 1001 Elx SEﬂn 3.5 MHz CF B848.3 MHz 1001 Eh &ﬂn 3.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result Type | Ref | Tre | X-value | w¥-value | Function | Function Rosult |
M1 1 B48.2545 MHz 18.64 dim nd@ down 1.2902 MHz M1 | 1 B47.8979 MHz | 17.95 dim | nd@ down | 1.3112 MHz
T1 1 B47.6601 MHz =7.29 dim nos. 26.00 0B Li | 1 B47.6427 Mz | =8.16 dim | i} 26.00 dB
T2 1 B848.9503 MHz 7.48 dien Q factor 657.5 T2| 1 B848.9538 Mz ~8.25 dim Q factor 646.7
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3M BW QPSK Low ch.

3M BW 16QAM Low ch.

=)

pectn
Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 iMz Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 iMz
fo Att 40de BWT 37.9u5 » VBW 200kHz  Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
T0F 108
| R o35 e
CITEY] 18,62 dim| CTTEY] 2 ditm
- 425.82720 MHz - " B24.67500 MHz]
o o R 26.00 0B 5| N L, 5.00 dB)
1 [ Bt 1 L) 2,892 100000 MHz| 10 el raclic S ok [Tl 2914600000 MHz|
[ Q factor 2855 ! Qlactar | 282.9|
! ! \
od T od t
i 1
10 - .10 ‘I -
-20 de - s -20 de
P T e T ey
e I o ] ™
40 die 40 die
50 50
-0 di -0 di
CF B25.5 MHz 1001 Eh &ﬂn 7.5 MHz CF B25.5 MHz 1001 Eh &ﬂn 7.5 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 | 1 B25.8372 MHz | 18.82 dim | nd@ down | 2.8921 MHz M1 | 1 B24.6758 Mz | 16.52 dim | nd@ down | 2.9146 MHz
11| 1] 624.0539 Mz | -7.32 din | nds | 26.00 dB 1] 1] 624.0465 Mz | -5.95 dim | o8 | 26.00 0B
T2| 1 B26.9461 Mz ~6.66 dim Q factor 285.5 T2| 1 B26.961 MHz =8.99 dim Q factor 282.9

3M BW QPSK Mid ch.

3M BW 16QAM Mid ch.

Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 iMz Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 iMz
fo Att 40de BWT 37.9u5 » VBW 200kHz  Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
T0F T0F
| R o35 e
MA[1] 1704 dBm| Mi[1] 16
" H37.30170 MHz| " . 836.8:
L h 26.00 di| L ndi
s . g Lt
2899600000 MHz| ool 2,507 100000 MHz|
1 ] Qlactor | 288.5) #: ] Q@ lactor 287.9)
[ 1 | 1
oo o
| ‘ 1 I
-0 d -0 di L
o] & | .
20 dis — i, e - 20 di: = A, . =
A o Ty IV o 5
.30 db -30 db =
40 die =40
50 50
40 di .40 dB
CF B836.5 MHz 1001 Elx SEﬂn 7.5 MHz CF B36.5 MHz 1001 El! Eﬂn 7.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 1 B37.3017 MMz 17.84 dim ndB down 2.8996 MHz M1 | 1 B36.8596 Mz | 16.85 dim | nd@ down | 2.9071 MHz
T1 1 B35.0465 Mz =8.40 dim nos. 26.00 0B Li 1 835.039 Mz | =9.42 dim | nas | 26.00 dB
T2 1 B37.9461 Mz -8.30 diemn Q factor 288.8 T2| 1 B37.9461 MMz =9.25 dim Q factor 2879

3M BW QPSK High ch.

3M BW 16QAM High ch.

=

k== pectr
Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 iMz Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 iMz
fo Att 40de BWT 37.9u5 » VBW 200kHz  Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
T0F T0F
| R o35 e
Mi[1] 17.54 dibm| [ Mi[1] 17.20 dim|
- [ 84699600 MH:z| - B47.45500 MHz]
= DGR 26.00 d) ‘ 00 a8
[ (i 2.099600000 MH: 2.099600000
in | @ factor | 292.1 #: i @ lactor !|I
! | {
oo oo T
J { ‘-
10 , -10 .
20 dBm R e oo -20 & v =
.30 db {30 db
40 din 40 die
50 50
40 di 60 di
CF B847.5 MHz 1001 Elx SEﬂn 7.5 MHz CF B47.5 MHz 1001 Eh Eﬂn 7.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 1 B846.998 MHz 17.94 dim ndB down 2.8996 MHz M1 | 1 B47.455 Mz | 17.20 diém | nd@ down | 2.8996 MHz
T 1 B46.04565 Mriz -7.52 dbm ) 26.00 dB T | 1 B46.0465 Mz | -6.51 dim | o | 26.00 0B
T2 1 B48.9461 Mz =7.93 dien Q factor 292.1 T2| 1 B48.9461 Mz ~B.48 dim Q factor 292.3
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5M BW QPSK Low ch.

5M BW 16QAM Low ch.

pectn v
Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TOF TOF
| R o35 e
CITEY] 18,36 dibm| CTTEY] Z ditm
4 4 [ 0261130 MHz
57 e = o o] PR T 26,00 8|
G 5, 162000000 MHz| G i \ 5, 107000000 MHz|
! 1596 qlactor | 1617
| \
od : LT 7 y
-0 - .10
S / \
——= = P : S e
40 die 40 die
50 50
-0 di -0 di
CF B26.5 MHz 1001 El! SE 2.5 MHz CF B26.5 MHz 1001 El! SE 12.5 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 827.299 MHz | 18.3% dim | nd@ down | 5.162 MHz M1 | 1 B26.113 Mz | 17.92 dim | nd@ down | 5.107 Mz
11| 1] 523,003 Mz | -7.79 din | nds | 26.00 dB 11| 1] 523,853 Mz | -8.17 dBm | o | 26.00 0B
T2| 1 829.085 MHz =7.65 dim Q factor 159.6 T2| 1 829.06 Mz ~8.23 dim Q factor 161.7

5M BW QPSK Mid ch.

5M BW 16QAM Mid ch.

G
Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TOF TOF
| R o35 e
Ma[1] 17,89 dim| Ma[1]
" B27.0370 MHz "
L PP S 26.00 d6| L PTG | e 26,00 18|
G [ 5170000000 MHz| i | 5, 1A2000000 MHz|
Qlactor | 161.9) qlactor | 161.0]
\
od - (] -
-10 Ay 10 "
e — Ny B T= =
.30 b
40 di =40
50 50
40 di 60 dB
CF B836.5 MHz 1001 Elx Szun 1! MHz CF B836.5 MHz 1001 Elx Szun 12.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Raf | Tre | X-value | v-value | Function | Function Result |
M1 1 §37.037 Mz 17.89 dim nd@ down 5.17 MHz M1 1 B§34.577 MHz 17.30 dim nd@ down 5.182 MHz
T1 1 §33.903 MHz =8.18 dim (i} 26.00 0B T1 833.915 Mz =8.89 dim (i} 26.00 0B
T2 1 §39.072 MMz =8.13 dien Q factor 161.9 T2 1 §39.097 Mz =8.54 diemn Q factor 161.0

5M BW QPSK High ch.

5M BW 16QAM High ch.

G actr G
Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TOF TOF
| R o35 e
CITEY] 18,02 dbm| CTTEY] 17.00 diim|
” - B46. 1630 MHz| ” B45 6760 MHz|
L 26.00 di| L P PR 00 di|
[ v \ A5TO00000 MHz
i Qiactor | i ! Q factor 160.9]
/ \ | \
oo oo - 4
A # ~
10 -10 - e
-20 dim—t e AR ] 230 dim—4 — R R A a
.30 db .30
40 die 40 di
50 50
40 di 60 db
CF B46.5 MHz 1001 Elx SEun 12.5 MHz CF B46.5 MHz 1001 Elx SEun 12.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Raf | Tre | X-value | v-value | Function | Function Result |
M1 1 B846.163 MHz 18.82 dim nd@ down 5.182 MHz M1 1 B45.676 MHz 17.00 dim nd@ down 5.257 Mz
T1 1 843.903 MHz =7.04 dim (i} 26.00 0B T1 B43.865 MHz =9.17 dim (i} 26.00 0B
T2 1 849.085 MHz =7.24 dim Q factor 163.3 T2 849.122 MHz =8.97 dim Q factor 160.9
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10M BW QPSK Low ch.

10M BW 16QAM Low ch.

pectn v
Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz
b At 40dE BWT 18945 @ VBW 1MHz  Mode Auto FET be At 40dE BWT 18945 @ VBW 1MHz  Mode Auto FET
TOF ToE
| R o35 e
CITEY] 17.76 dbm| CITEY] 17.79 dbm|
” BO2. 6460 MHz, " M 42,7710 MHz|
o it |t AAB A 6.00 06| L = R non, X 6.00 06|
10 P il i & Dw \ 10290000000 MHz| 2 Pl bt & B ) 10040000000 MHz|
Fi Q factor a0.9| Q factor az.9|
o - - o !
[
.10
Y 7
e - -20 de -
L e .
-0
40 ds ~40 dbs
50 50
-0 di -0 di
CF B829.0 MHz 1001 Eh SEn 0 MHz CF B829.0 MHz 1001 Eh SEn 25.0 MHz
Markar Markar
Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
Ml | 1 B32.646 Mz | 17.76 dbm |___ndb down | 10,29 Mnz Ml | 1 B32.771 Mz | 17.79 dbm |___ndb down | 10,04 Mz
1] 1] 823,88 MHiz | -8.27 dim | o8 | 26.00 dB 1] 1] 823,99 MHiz | -8.15 dim | o8 | 26.00 dB
T2| 1 834,17 Mz =B.34 dim Q factar T2| 1 834.02 Mz =~8.17 dim Q factar 82,9

10M BW QPSK Mid ch.

10M BW 16QAM Mid ch.

G
Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz
b At 40dE BWT 18945 @ VBW 1MHz  Mode Auto FET be At 40dE BWT 18945 @ VBW 1MHz  Mode Auto FET
TOF TOF
| R o35 e
CITEY] 17.95 dbm| CITEY] 94 dim|
- 6335030 MHz -
= e P DA i 6.00 di) - R P R R | 00 8|
G o B Y 10, 115000000 Miz| i  kigofbd et activaiiol” et 10.090000000 HiHz|
) Q factor B2.4 / Q factor LERE
{ |
oo o ,|l T
/ 1 : \
.10 210 di
/ \ ” i
= e ey -20 dB g ¥ s
- T Bl (7 AN
. A
.30 db
40 dis 40
50 50
-60 di 60 di
CF B836.5 MHz 1001 Elx SEun 2. MHz CF B36.5 MHz 1001 El! SEn 2 MHz
Markar Markar
Type | Raf | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 1 §33.503 MHz 17.35 dim nd@ down 10.115 MHz M1 | 1 B35.626 MHz | 16.94 dim | nd@ down | 10,09 MHz
T1 1 831,48 Mz =8.33 dim nos. 26.00 0B Li 1 831,38 MHz | ~9.24 dim | nas | 26.00 dB
T2 1 B841.595 MMz =8.51 dim Q factor B2.4 72| 1 841.47 Mz =8.78 dim Q factar 82,8

10M BW QPSK High ch.

10M BW 16QAM High ch.

= pectn i
Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz
fo Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
TOF TOF
| R o35 e
CITEY] 17,03 dibm| CTTEY] 1721 dim|
- 6:39.9790 MHz - ) B40.5200 MHz,
= [, O P T P 26.00 d) ‘ B ; 00 a8
it | o \ 10, 1590000000 MHz| G (it \ 10.065000000
] Qlactor | B4 ] Qfactor | B3
{ \ / \
ad - i od - :
-10 r a0 ¥ 3
| 7 -
/ \
S B = At -20 dim—— s =
.30 .30
-40 dis -40 dis
50 50
40 di 60 db
CF 844.0 MHz 1001 Elx SEun 25.0 MHz CF 844.0 MHz 1001 Elx SEun 25.0 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Raf | Tre | X-value | v-value | Function | Function Result |
M1 1 §39.979 Mz 17.83 dim nd@ down 10.19 MHz M1 1 B840.528 MHz 17.21 dim nd@ down 10.065 MHz
T1 1 B38.855 MMz =8.07 dim (i} 26.00 0B T1 838.955 MHz =3.04 dim (i} 26.00 0B
T2 1 B849.045 MHz -8.36 dim Q factor B2.4 T2 849.02 MHz =8.84 dim Q factor B83.5
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Test mode: LTE Band 66/4

1.4M BW QPSK Low ch.

1.4M BW 16QAM Low ch.

X
Ref Level 30.00 dBm Offset 0.30 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.30 dB & RBW 30 Mz
40dE SBWT £3.345 » VBW 100kH: Mode Auto FFT p= Att 40de SBWT £33u5 » VBW 100kH: Mode Auto FFT
T0F
| O
CTTRY] 7 e CTTEY]
" 171025030 GHz "
L e N 6.00 di)| L
s |'I gt 1.290200000 M i 1293700000 MHz
] 1372.2]
o o Y
-10 ¥, -10
i o o = - -y
. e |t - -
| an e —— | -20dp =
40 die 40 die
50 50
40 di 40 di
CF 1.7107 GHz 1001 Eh &ﬂn 3.5 MHz CF 1.7107 GHz 1001 Eh &ﬂn 3.5 MHz
Markar Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M | 1 1.7103503 Gz | 17.37 dgm |___na down | 1.2002 Mz M | 1 17105671 Gz | 16.93 0Bm | ___nab down | 1.2937 Wiz
11| 1 1.7100462 GHz | -8.76 dBm | i@ 26.00 dB 71 1 1.7100531 GHz | -5.94 dim | ) 26.00 0B
T2| 1 1.7113364 GHz =B, 44 dim Q factor 1325.6 T2| 1 1.7113469 GHz =9.22 dim Q factor 1322.2

1.4M BW QPSK Mid ch.

1.4M BW 16QAM Mid ch.

=

Lo
Ref Level 30.00 dBm Offset 0.30 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.30 dB & RBW 30 Mz
fo Att 40dE SBWT £3.345 » VBW 100kH: Mode Auto FFT p= Att 40de SBWT £33u5 » VBW 100kH: Mode Auto FFT
TOF TOF
| O o35 e
Ma[1] Ma[1] 16.22 dibm|
" " 174459440
L 6,00 di| i x fi 6.00 di|
1,297 200000 MHz| i bl pisin 1314700000 MHz|
#: 1345.2] F @ facton, 1az7.0]
0 [ -
.10 .10
- [ T
= == o -20 di: i -
I ™. oo o 3 ™\
—~ . Na¥l
40 die 40
50 50 den
40 di 40 di
CF 1.745 GHz 1001 Eh &ﬂn 3.5 MHz CF 1.745 GHz 1001 Eh &ﬂn 3.5 MHz
Markar Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 | 1 1.7449545 GHz | 17.21 dém | nd@ down | 1.2972 MHz M1 | 1 1.7445944 GHz | 16.22 dim | nd@ down | 1.3147 MHz
11| 1 1.7443601 GHz | -8.79 dim | i@ 26.00 dB T | 1 1.7443362 GHz | -5.60 dim | ) 26.00 0B
T2| 1 1.7456573 GHz ~B8.80 dim Q factor 1345.2 72| 1 1.7456538 GHz ~9.55 dim Q factor 1327.0

1.4M BW QPSK High ch.

1.4M BW 16QAM High ch.

ez Spectrum o
Ref Level 30.00 dBm Offset 0.32 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.32 dB & RBW 30 Mz
fo Att 40dE SBWT £3.3u5 » VBW 100kH: Mode Auto FFT p= Att 40de SBWT £33u5 » VBW 100kH: Mode Auto FFT
TOF TOF
| R o35 e
Mi[1] . L4 dibm| Mi[1]
" 177920910 GHz "
L P 26.00 di| L ndi
1 T 1,31 1200000 M i o e e 1.279700000
| Q@ factor 1a90.0)
[ : [
.10 - - -10
[/ / \
-20 de —st o -20 de — S
ol Ao — : Y o A "
40 die 40 die
50 50
40 di 40 di
CF 1.7793 GHz 1001 Eh &ﬂn 3.5 MHz CF 1.7793 GHz 1001 Eh &ﬂn 3.5 MHz
Markar Marker
Type | Ref | Tre | X-value | ¥-valwe | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 1.7792091 GHz | 16.14 diém | nd@ down | 1.3112 MHz M1 | 1 1.7768629 GHz | 15.49 dim | nd@ down | 1.2797 MHz
11| 1 1.7766487 GHz | -5.79 dim | i@ 26.00 dB 71 1 17785566 Griz | ~10.60 dim | ) 26.00 0B
T2| 1 1.7799608 GHz =8.97 dim Q factor 1356.9 T2| 1 1.7799364 GHz =10.34 dim Q factor 1390.0
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3M BW QPSK Low ch. 3M BW 16QAM Low ch.

tr

i
Ref Level 30.00 dBm Offset 0.30 dB & RBW 50 iMz

Ref Level 30.00 dBm Offset 0.30 dB & RBW 50 iMz

fo Att 40de BWT 37.045 » VBW 200kHz  Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
TOF TOF
| R o35 e
Ma[1] 17.41 dibm| Ma[1] 2 dim|
” 1 171183720 GHz " 0 GHz,
L 7 Y nan 26.00 di| L ndi 00 di|
2 et Ry, 2,892 100000 MHz2) 2 A SN e P, 2929600000 Miz|
[ Qfactor | 591.9) 1 @ factor | s8:.9)
L ll ] LT ‘ \
N 5 J !
10 - .10 -+
-20 de e = —
W PPN A
40 die 40 die
50 50
-0 di -0 di
CF 1.7115 GHz 1001 Eh Eﬂn 7.5 MHz CF 1.7115 GHz 1001 Eh Eﬂn 7.5 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 1.7118372 GHz | 17.41 dém | nd@ down | 2.8921 MHz M1 | 1 1.7106758 GHz | 15.22 dim | nd@ down | 2.9296 MHz
T | 1 1.7100539 GHz | -5.01 dBm | nds | 26.00 dB T | 1 17100465 Gz | ~11.19 dim | o8 | 26.00 0B
T2| 1 1.7129461 G* -8.56 dim Q factor 591.9 T2| 1 1.712976 GHz =11.15 dim Q factor $83.9

3M BW QPSK Mid ch. 3M BW 16QAM Mid ch.

=

Ref Level 30.00 dBm  ONfset 0,30 0B e RBW S0 hHZ Ref Level 30.00 dBm  ONfset 0,30 0B e RBW S0 hHZ
b At 40d2  BWT 37045 w VBW 200kH:  Mode Auto FET pe At 40l BWT 37045 @ VBW 200 kH:  Mode duto FFT
T0E T0E
| R o35 e
Mi[1] 16.47 dibm| Mi[1] 0 ditm|
" M L.74580170 GHz| ” 1 0 GHz|
L nifp. 26.00 d6| L 0o di|
P — [ ey 2. 099600000 MHz A e L.907 100000 MHz|
1 i Q factor Il, 601 i | qfactor | G004
od : [ { T
| 1 ; A
10 - s -10d i i
-20 db. - e - e 20 dis — - =
N i P A e
30 di 30 de: L
40 dis -0
<50 <50
&0 di .40 dB
CF 1,745 GHz 1001 pts Span 7.5 Mz CF 1,745 GHz 1001 pts Span 7.5 Mz
Markar Markar
ype {2l e -value -value A n unction Sl ype {2l e -value -value A n unction sl
Type | Ref | Tre | X-val | ¥-val | Function | Function Rosult | Type | Ref | Tre | X-val | ¥-val | Function | Function Rosult |
Ml [ 1 1.7458017 GHz | 16.47 dém | __ndB down | 25955 Mrz Mi [ 1 1.7453596 GHz | 15.40 dém | ndB down | 28071 Mrz
T | 1) 17435465 Gz | ~10.15 dim | B | 26.00 dB T |1 1.743539 GHz | -10.83 dim | ndB | 26.00 dB
12| 1 1.7464461 Gz -5.60 dim Q factar 02,1 12| 1 1.7464461 Gz -10.05 dBm Q factar 00,4

3M BW QPSK High ch. 3M BW 16QAM High ch.

k== pectr
Ref Level 30.00 dém Offset 0.31 dB & RBW 50 iMz Ref Level 30.00 dém Offset 0.31 dB & RBW 50 iMz
fo Att 40de BWT 37.945 » VBW 200kHz  Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
T0F T0F
| R o35 e
CTTRY] 1560 dim| CTTEY]
" 1L.77800550 GHa] "
L ndi 6.00 di| L 1 ndi
i A 2907100000 MHz) 2 ot P e B A 2.907 100000 MHz|
q lactor | 6116 1 q lactor | 6115
! |
od : od ¢ )
! [ !
|
-10 a k -10 - =
20 d !
/ ST . P o i N
40 die 40 die
50 50
-0 di -0 di
CF 1.7785 GHz 1001 El! Eﬂn 7.5 MHz CF 1.7785 GHz 1001 El! Eﬂn 7.5 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
Ml | 1 17760055 GHz | 15.69 dgm | nd down | 2.9071 Mnz Ml | 1 1.778455 Gnz | 14,95 dgm | ___na down | 2.5071 Mz
T | 1 1.777039 GHz | -10.32 dim | nds | 26.00 dB T | 1 1.777039 GHz | ~11.20 dim | o8 | 26.00 0B
T2| 1 1.7799461 GHz =10.28 dim Q factor 611.6 T2| 1 1.7799461 GHz ~10.54 dim Q factor 611.8

This test report shall not be reproduced, except in full, without the written approval
KCTL-TIR001-003/3 KP20-02977



KCTL KCTL Inc.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:
KR20-SRF0168-A

KCTL

Page (43) of (131)

5M BW QPSK Low ch.

5M BW 16QAM Low ch.

pectn
Ref Level 30.00 dBm Offset 0.30 dB & RBW 100 Mz Ref Level 30.00 dBm Offset 0.30 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TOF TOF
| R o35 e
CTTRY] 91 dim| CTTEY] 52 dibm|
" = 1. 490 GHal - ) 1. 0 GHz,
) FO PR R 6.00 di| i N ndB_ 00 d8|
10 N R T e Y 5,195000000 MHz| G Aty 5, 145000000 MHz|
] @ factor | 8] ] @ factor EERES
/ \ |
od i + od 7
-10 - -10 -
gy gy w: 20 :' » W T b
] e
-40 dis 40 die
50 50
40 di 60 di
CF 1.7125 GHz 1001 Elx SEun 12.5 MHz CF 1.7125 GHz 1001 El! SE 12.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 1 1.713299 GHz 16.91 dim nd@ down 5.195 MHz M1 | 1 1.712125 GHz | 16.52 dim | nd@ down | 5.145 MHz
T1 1 1.709915 GHz =9.13 dim nos. 26.00 0B Li 1 1.709928 GHz | =9.29 dim | nas | 26.00 dB
T2 1 1.71511 GHz =8.98 dim Q factor 329.8 T2| 1 1.715072 GHz =344 dim Q factor 332.8

5M BW QPSK Mid ch.

5M BW 16QAM Mid ch.

=

Ref Level 30.00 dBm Offset 0.30 dB & RBW 100 Mz Ref Level 30.00 dBm Offset 0.30 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TOF TOF
| R o35 e
CTTRY] T6.07 diim| CTTEY] 15,63 diim|
” 17447380 GHz - 1.7430770 GHz
i A 6.00 1R i Nl 26.00 di|
10 ol 5207000000 M| G itttk il 5. 182000000 MHz|
] \ 3351 ] qlactor | 36,4
\ \
od : o | |
12 T
10 -10d
: \ /
20,08 - e . o i
e S = e o -
.30 db
40 di =40
50 50
&0 db 60 dB
CF 1.745 GHz 1001 Elx SEun 1: MHz CF 1.745 GHz 1001 Elx SEun 12.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Raf | Tre | X-value | v-value | Function | Function Result |
M1 1 1.744738 GHz 16.07 dim nd@ down 5.207 MHz M1 1 1.743077 GHz 15.93 dim nd@ down 5.182 MHz
T1 1 1.74239 GHz =10.13 dim (i} 26.00 0B T1 1.742403 GHz =10.34 dim (i} 26.00 0B
T2 1 1.747597 GHz =10.07 dBm Q factor 335.1 T2 1 1.747585 GHz =9.92 dien Q factor 336.4

5M BW QPSK High ch.

5M BW 16QAM High ch.

= pectn i
Ref Level 30.00 dBm Offset 0.31 dB & RBW 100 Mz Ref Level 30.00 dBm Offset 0.31 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 & VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TOF TOF
| R o35 e
CITEY] 168 dim| CTTEY] 14,03 dbm|
20 L 1.7771300 GHz - 1.7784120 GHz
R ne 76.00 08| - I—rnm 76.00 08|
G { 5, 182000000 MH: 2 / ety | 5232000000
] Qfactor | 242.9) 7 @ factor
J \
ad : - ad / -
-10 - - -10
/ \ Ji Y\
20d8 / o : \
v v rooa daseaiie il Gl L Lk
40 die 40 die
50 50
-0 di -0 di
CF 1.7775 GHz 1001 Eh SEH 5 MHz CF 1.7775 GHz 1001 Eh SEH 12.5 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 1.77715 GHz | 16.38 dim | nd@ down | 5.162 MHz M1 | 1 1.778412 GHz | 14,83 dim | nd@ down | §.232 MHz
11| 1] 1.774503 GHz | -0,47 diln | nds | 26.00 dB 71 1 1.774865 GHz | ~11.09 dim | o8 | 26.00 0B
T2| 1 1. 780085 GHz ~9.59 dim Q factor 342.9 T2| 1 1.780097 GHz =11.04 dim Q factor 339.9
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10M BW QPSK Low ch.

10M BW 16QAM Low ch.

pectn v
Ref Level 30.00 dBm Offset 0.30 dB & RBW 200 Mz Ref Level 30.00 dBm Offset 0.30 dB & RBW 200 Mz
fo Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
TOF TOF
| R o35 e
CTTEY] 17.20 dim| CTTEY] 16,52 abim|
" 1.7184970 GHz} " " 1.7187460 GHz
L o 26.00 di)| L _niB_ Y 26.00 di|
1 Pttt el skl \ 9.965000000 MHz| it i i’ abiiiboti . indng 9,990000000 Miz|
] @ factor | 172.5) @ factor 172.0
/ \ |
ad . . ad . :
1lf 1 !
.10 - .10
B / \ B 1A
-20 SR o e <0 . R e =
e B P Y VTR
-30 de. dl ~Eo,
40 die 40 die
50 50
-0 di -0 di
CF 1.715 GHz 1001 Eh SEH 0 MHz CF 1.715 GHz 1001 Eh SEH 25.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 | 1 1.718497 GHz | 17.20 dém | nd@ down | 9.965 MHz M1 | 1 1.718746 GHz | 16.32 dim | nd@ down | 9.99 MHz
11| 1] 1.710005 G -5.05 dim | nds | 26.00 dB 1] 1] 1.70968 GHz | -5.43 dim | o8 | 26.00 0B
T2| 1 1.71997 G* 8,62 dim Q factor 172.5 T2| 1 1.71997 GHz ~9.58 dim Q factor 172.0

10M BW QPSK Mid ch.

10M BW 16QAM Mid ch.

oo
Ref Level 30.00 dBm  Offset 0,30 b w RBW 200 bHZ Ref Level 30.00 dBm  Offset 0,30 b w RBW 200 bHZ
b At 40dE BWT 18945 @ VBW 1MHz  Mode Auto FET b att 40l BWT 18045 @ VBW 1MHz  Mode duto FFT
T0E T0E
| R o35 e
Mi[1] 1603 dibm| Mi[1] 15.50 dibm|
” 2| ” 17424780 GHz|
L 26.00 dE L wilB 26.00 di
s P e i e - ! 1
h 10, 140000000 MiHz| W o L 10,1 15000000 MiHz|
1 | 171.8| 1 [ Qlactor | 172l
ad a J -
T g
-10 0d 3
‘\ \
/ '
20 dBm—e — e 20 gom ey - i
ol <SR- ] I ]
.30 -30 di:
40 din -0
<50 <50
40 di .40 dB
CF 1.745 GHz 1001 pts Span 25.0 MHz CF 1,745 GHz 1001 pts Span 25.0 MHz
Markar Markar
ype 4] e -value Cvalue i " u 0 Sl ype {2l e -value -value A n unction sl
Type | Raf | Tre | X-val | w-val | Function | Function Result | Type | Ref | Tre | X-val | ¥-val | Function | Function Rosult |
M1 1 1.741528 GHz 16,03 dém ndb down 10,12 Mniz Mi [ 1 1.742478 Griz | 15.50 dbm | ndB down | 10,115 Mz
T1 1 1.73993 GHz -9,62 dbm o8 26.00 dB 71| 1 1.739955 GHz | -10.75 dim | ndB | 26.00 dB
T2 1 1.75007 GHz -9.66 dBen q factar 1718 12| 1 1.75007 GHz -10,45 dBm Q factar 172.3

10M BW QPSK High ch.

10M BW 16QAM High ch.

= pectn i
Ref Level 30.00 dém Offset 0.31 dB & RBW 200 Mz Ref Level 30.00 dém Offset 0.31 dB & RBW 200 Mz
fo Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
TOF TOF
| R o35 e
Mif1] 15,06 dim| Mif1]
” s 1.7719080 GHz| "
L paB 26.00 di| L T
i phied .. e 9,965000000 MHz| i pod g, > 10.115000000 MiHz|
I Q factor | 177.8) ] Q factor '-I 175.1
J \ I 1
ad . : od ; :
{ | o §
-10 A -10
J \ \
-20 de 2 - -20 de -
e e o Emme e [N
40 die 40 die
50 50
-0 di -0 di
CF 1.775 GHz 1001 Eh SEH MHz CF 1.775 GHz 1001 Eh SEH 25.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 | 1 1.771903 GHz | 15.86 dim | nd@ down | 9.965 MHz M1 | 1 1.771229 GHz | 15.54 dim | nd@ down | 10.115 MHz
11| 1] 1.770055 GHz | -5.63 dim | nds | 26.00 dB 1] 1] 1.76868 GHz | -10.23 dim | o8 | 26.00 0B
T2| 1 1.78002 GHz =10.06 dim Q factor 1778 T2| 1 1.779995 GHz =10.26 dim Q factor 175.1

This test report shall not be reproduced, except in full, without the written approval

KCTL-TIR001-003/3

KP20-02977




KCTL KCTL Inc.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:
KR20-SRF0168-A

KCTL

Page (45) of (131)

15M BW QPSK Low ch.

15M BW 16QAM Low ch.

=)

pectr
Ref Level 30.00 dBm Offset 0.30 dB & RBW 300 Mz Ref Level 30.00 dBm Offset 0.30 dB & RBW 300 Mz
fe att 40dE BWT 19945 @ VBW I MHz  Mode Auto FET be att 40dE BWT 19945 @ VBW I MHz  Mode Auto FET
TOF ToE
| R o35 e
Mi[1] 16.27 dibm| Mi[1] 1506 dbm|
” 17206470 GHz| " L 2
i e - il 26.00 U8 L naRy
P el bt T \ 14. 985000000 MHz| T s et 22000000 MHz|
#: Qfactor 114.8| #: ! Q factar 117.0|
! \
o f T o ¢ :
13 Y | Y
-10 -10 i
/ '| 46 i \
e 20 7 KSRt (v
Arim, Ty, ey
40 ds ~40 dbs
50 50
-0 di -0 di
CF 1.7175 GHz 1001 Eh M 37.5 MHz CF 1.7175 GHz 1001 Eh M 37.5 MHz
Markar Markar
Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult Type | Ref | Tre | X-value | w¥-value | Function | Function Rosult |
M1 | 1 1.720647 GHz | 16.27 dim | nd@ down | 14.585 Mz M1 | 1 1,72222 GHz | 15.86 dim | nd@ down | 14.723 Mz
1] 1] 1.710082 G -3.92 dim | o8 | 26.00 dB 71| 1] 1.71027 GHz | -3.91 dim | no® | 26.00 dB
T2| 1 1.725067 G =5.59 dim Q factar 1148 T2| 1 1.724993 GHz =10.02 dim Q factar 117.0

15M BW QPSK Mid ch.

15M BW 16QAM Mid ch.

=

Ref Level 30.00 dBm Offset 0.30 dB & RBW 300 Mz Ref Level 30.00 dBm Offset 0.30 dB & RBW 300 Mz
fo Att 40dE SBSWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
TOF TOF
| R o35 e
Mi1] i Mi[1] 1614 dibm|
2 | 5 1.7422280 GHz|
L ol 26.00 dE L ndi 26.00 di|
s e "{hu " 15, 135000000 MHz| it et e Y 15.022000000 MHz|
@ factor | 115.0] Q factor | 116.0]
ad i
il i
-10 - 10
X \
i A A . i
e = . e~ =
ey
.30 de:
40 di =40
50 50
40 di .60 dB
CF 1.745 GHz 1001 Elx Szun 37.5 MHz CF 1.745 GHz 1001 Eh M 37.5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 1 1.740392 GHz 16,33 dim nd@ down 15.135 Mz M1 | 1 1.742228 GHz | 16.14 diém | nd@ down | 15.022 MHz
T1 1 1.73747 GHz =9.51 dim nos. 26.00 0B Li 1 1.737433 GHz | ~9.88 dim | nas | 26.00 dB
T2 1 1.752605 GHz =9.57 dim Q factor 115.0 T2| 1 1.752455 GHz =9.63 dim Q factor 116.0

15M BW QPSK High ch.

15M BW 16QAM High ch.

k== pectr
Ref Level 30.00 dBm Offset 0.31 dB & RBW 300 Mz Ref Level 30.00 dBm Offset 0.31 dB & RBW 300 Mz
fo Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
T0F T0F
| R o35 e
CTTRY] 1507 dim| CTTEY]
" 1.7679300 GHzl "
L n il 26,00 18| L il
NS T PR hiug fire N P "
e g, 15.060000000 M| TS B ! e L ey 14
e
#: | @ factor 1174 #: T Qlactor | 119.3]
/ | \
ad : . ad {
: \ { |
-10 . - 10 !
L 20 dB [
R SN ot P e Ak Voo __
40 die 40 die
50 50
-0 di -0 di
CF 1.7725 GHz 1001 El! &ﬂ 37.5 MHz CF 1.7725 GHz 1001 El! &ﬂ 37.5 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 | 1 1.76793 GHz | 15.87 dém | nd@ down | 15,06 MHz M1 | 1 1,76954 GHz | 15.12 dém | nd@ down | 14.835 MHz
11| 1] 1.764685 GHz | ~10.16 dim | nds | 26.00 dB 11| 1] 1.765045 GHz | -10.53 dim | o | 26.00 0B
T2| 1 1.779955 GHz =10.07 dim Q factor 117.4 72| 1 1.77988 GHz =10.77 dim Q factar 119.3
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20M BW QPSK Low ch.

20M BW 16QAM Low ch.

pectn
Ref Level 30.00 dBm  Offset 0.30 dB & RBW 500 Mz Ref Level 30.00 dBm  Offset 0.30 dB & RBW 500 Mz
fo Att 40dE SBWT 15245 & VBW 2 MH:  Mode Auto FFT p= Att 40de SBWT 15245 & VBW 2 MH:  Mode Auto FFT
TOF TOF
| R o35 e
CTTEY] 17,91 dim| CTTEY]
” ML 1.7252450 GHz - i 1.
L R 6.00 di| L
it il aivinid d 19.030000000 SiHz| i e, | i 19.030000000 MHz|
1 Qfactor | a7.0| T q factor | a7.0|
J \ ] \
oo ‘Ir T oo T -|‘
10 .10
/  J— / i
1 PO —— 20 ds -
—= 30 di e
40 die 40 die
50 50
-0 di -0 di
CF 1.72 GHz 1001 Eh SEH 50.0 MHz CF 1.72 GHz 1001 Eh SEH 50.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | v¥-value | Function | Function Rosult |
M1 | 1 1.725245 GHz | 17.31 dém | nd@ down | 19,83 MHz M1 | 1 1.725395 GHz | 16.28 dim | nd@ down | 19,83 MHz
11| 1] 1.71021 G -8.75 di | nds | 26.00 dB 71 1] 1.71011 GHz | -5.76 dim | o8 | 26.00 0B
T2| 1 1.73004 G* =9.08 dim Q factor 87.0 T2| 1 1.72994 GHz =9.39 dim Q factor 87.0

20M BW QPSK Mid ch.

20M BW 16QAM Mid ch.

=

Ref Level 30.00 dBm  Offset 0.30 dB & RBW 500 Mz Ref Level 30.00 dBm  Offset 0.30 dB & RBW 500 Mz
fo Att 40dE SBWT 15245 & VBW 2 MH:  Mode Auto FFT p= Att 40de SBWT 15245 & VBW 2 MH:  Mode Auto FFT
TOF TOF
| R o35 e
CITEY] 17.56 dbm| CITEY] 16,74 dbm|
” 1.7371080 GHz| " 1.7378070 GHz
L N PR PPN | O 6.00 i L A DOB 26.00 di|
i gl o T pri | 19.630000000 3Hz| it ol 19, 780000000 3Hz|
| Qlactor | B85 | a9
|
od : 'l\‘ o | 1
-0 -0 di
R P f—. . - ~,
20d8 5 Y — B — Py
Yoy v B . R
.30 .30
40 die =40
50 50
40 di 60 dB
CF 1.745 GHz 1001 Elx SEun 5 MHz CF 1.745 GHz 1001 Elx SEun 5 MHz
Markar Markar
Type | Raf | Tre | X-value | ¥-value | Function | Function Result | Type | Raf | Tre | X-value | v-value | Function | Function Result |
M1 1 1.737108 GHz 17.56 dim nd@ down 19.63 MHz M1 1 1.737807 GHz 16.74 dim nd@ down 19.78 Mz
T1 1 1.73511 GHz =8.14 dim (i} 26.00 0B T1 1.73511 GHz =8.71 dim (i} 26.00 0B
T2 1 1.75474 GHz =7.95 dien Q factor B8.5 T2 1 1.75489 GHz =9.15 dien Q factor B7.9

20M BW QPSK High ch.

20M BW 16QAM High ch.

pectn
Ref Level 30.00 dBm Offset 0.31 dB & RBW 500 Mz Ref Level 30.00 dBm Offset 0.31 dB & RBW 500 Mz
b At 4008 BWT 15245 @ VBW 2 MHz  Mode Auto FET be At 4008 BWT 15245 @ VBW 2 MHz  Mode Auto FET
TOF TOF
| R o35 e
Mi[1] Mi[1]
L Fp —_ndR 26.00 8| L
kol susabind ~ AlEe ' 19. 730000000 M i, 19. 780000000
10 \ 10
| Qfactor | 89,4 @ factor I||
od - ; od - 4
i 4 i
10 \ i
= / \
TR 7
g ST . . |
40 die 40 die
50 50
-0 di -0 di
CF 1.77 GHz 1001 El! SEH 50.0 MHz CF 1.77 GHz 1001 El! SEH 50.0 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult | Type | Ref | Tre | X-value | ¥-value | Function | Function Rosult |
M1 | 1 1.763207 GHz | 16.26 dim | nd@ down | 19.73 Mz M1 | 1 1.770699 GHz | 15.64 dim | nd@ down | 19.78 MHz
11| 1] 1.76006 GHz | -5.42 dim | nds | 26.00 dB 1] 1] 1.75985 GHz | -10.61 dim | o8 | 26.00 0B
12| 1 1.77979 GHz -5.70 dim Q factar 5.4 12| 1 1.77974 GHz -10.52 dim Q factar 5.5
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99% Occupied Bandwidth

Test mode: LTE Band 2

1.4M BW QPSK Low ch.

1.4M BW 16QAM Low ch.

Spectrum i i
Ref Level 30.00 dBm Offset 0.32 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.32 dB & RBW 30 Mz
fo Att 40dE SBWT £3.3u5 » VBW 100kH: Mode Auto FFT p= Att 40de SBWT £3.3u5 » VBW 100kH: Mode Auto FFT
TOF TOF
| O o35 e
| mif1] M1
20 yer v 20 yer By
- P drmprir it o, p’ W o
. ) i . ¢ ¥ Xz
10 3 X 10 T k
| \ | |
f \ |
o - o -
10 10
= 3
20 - 20 di - -
e 5
ol AT
“LH o ity g
-s0d 40 di
50 50
-60 di -60 di
CF 1.8507 GHz 1001 :h %ﬂll 3.5 MHz CF 1.8507 GHz 1001 :h qﬂll 3.5 MHz

1.4M BW QPSK Mid ch.

1.4M BW 16QAM Mid ch.

Spectrum i i
Ref Level 30.00 dBm Offset 0.33 dB & RBW 30 Mz Ref Level 30.00 dBm  Offset 0.33 dB & RBW 30 iHz
fe At 40dE SWT 63345 @ VBW 100kHz  Mode Auto FET p ALt 40dd BWT 83345 @ VBW 100kH:  Mode Auto FFT
TOF TDF
| R @ 17 view
Mif1] 23,96 dBn| Mif1]
1.B7B5S0000 GHz
20 IEE B 1097902098 MH:| 20 JEE B
P, S e . Pt i
T . et "r"' ~tane st
10d - - 10 dir - ¥
{ | I
[ - [ i
A
\ /
10 10
3 0
20 dém - o 20 diq 7 -
= W A T i
~30 d 30
0d -0d
-0 -0
60 60
CF 1.88 GHz 1001 pts an 3.5 MHz CF 1.88 GH. 1001 pts an 3.5 MHz

1.4M BW QPSK High ch.

1.4M BW 16QAM High ch.

Spectrum i i
Ref Level 30.00 dBm  ONfset 0,33 0B w RBW 30 hHZ Ref Level 30.00 dBm  ONfset 0,33 0B w RBW 30 hHZ
b att 40dE  BWT  63.345 @ VBW 100kH:  Mode Auto FFT b att 40d2  SWT 63345 @ VBW 1004z  Mode Auto FFT
T0F T0F
| O o35 e
T ST ST 17 dnm
20 dir - Jer B 20 dir Jec B
e o A e FANL R E PN R
7 \ Z,
10d - 10d
| r[ Y
/! \
[ [ -
" A
A A ot ¥,
i e L \
20 d ~20 o -
-30 dB -30 dB
-40d -40 d
50 50
-60 b 60
CF 1,9093 GH: 1001 pts qun 3.5 Mz CF 1,9093 GH: 1001 pts qun 3.5 Mz
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3M BW QPSK Low ch.

3M BW 16QAM Low ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dBm Offset 0.32 dB & RBW 50 iHz Ref Level 30.00 dBm Offset 0.32 dB & RBW 50 iHz
fo Att 40dE SBSWT 37.0u5 » VBW 200kH: Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
TDF TDF
| O o35 e
TN 15,01 dnm| TN 13,00 dnm|
1.85300000 GHz 1.85300000 GHz
20 dp Jer By 2.6898 10190 MHz| 20 dp Jer B 2.687317682 MHz|
ol S i et '_‘?,w o e e A L
10d - 10d
] I T T
|
| | |
[ L + [ -
] '| || |
-10 r - 10 G
20 df e - = 20 df = =
e A ST R e PPV L R T
L e T B M e
.30 di Go de \
40 40
A0 d 50 di
-60 di -60 di
CF 1.8515 GH{Z 1001 =h qﬂn 7.5 MHz ) CF 1.8515 GH{Z 1001 =h

an 7.5 MHz
— #u

3M BW QPSK Mid ch.

3M BW 16QAM Mid ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dBm Offset 0.33 dB & RBW 50 iMz Ref Level 30.00 dBm Offset 0.33 dB & RBW 50 iMz
fo Att 40dE SBSWT 37.9u5 » VBW 200kH: Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
TOF TOF
| O o35 e
ST 27.12 dm ST 27.00 dvm
LATTO0000 GHz LATTO0000 GHz
20 dis e B 2,689 10190 MHz| 20 dis Jec B 2,689 10190 MHz|
15NN PP YR TV, P TS YLV NI P T e
) w 1 ) s e ol
10 - 10
I |
| \ }
[ - o -
] | } \
-10 -+ ! -10 -
20 df 20 df -
PR Pt [ S vy AV "
i b S oo TR E L eeraSlndn A
-30 dis 136 e
40 df 40 df
50 di 50 di
-60 di -60 di
CF 1.88 GHz 1001 pts an 7.5 MHz CF 1.88 GHz 1001 pts
e — # - —

an 7.5 MHz
— #\

3M BW QPSK High ch.

3M BW 16QAM High ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dBm Offset 0.33 dB & RBW 50 iMz Ref Level 30.00 dBm Offset 0.33 dB & RBW 50 iMz
b At 40dE  BWT 37945 @ VBW 200kHz  Mode Auto FET be att 40dE  BWT 37945 @ VBW 200kHz  Mode Auto FET
TDE TDE
| O o35 e
TN 20,00 dnm| TN 15,30 Anm|
190475000 GHz 190700000 GHz
20 dp Jer B 2689810190 MHz| 20 dp Jer B 2682317682 MHz|
LESIPYONE [T PN L WP R Pap T4 A Pl T
e ek i it e e s Wt
108 / i 108 ¥
T | | 1
f | |
I { L
[ T [
| | |
| 1 [
-10 - ] -10 = }' -
n |
= ] S e - o v N A
3 i 20 N, - i
30 db 30 d
40 df 40 df
50 di 50 di
-60 di -60 di
CF 1.9085 GHz 1001 =h qﬂn 7.5 MHz CF 1.9085 GHz 1001 =h

an 7.5 MHz
#\
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5M BW QPSK Low ch.

5M BW 16QAM Low ch.

Spectrum k== Spectrum k==
Rof Level 30.00 dém  Offset 0,32 db e RBW 100 kHz Rof Level 30.00 dém  Offset 0,32 db e RBW 100 kHz
b At 4008 BWT 1945 e VBW 300 kHz  Mode Auto FET pe At 40l BWT 1045 @ VBW 300kH:  Mode duto FFT
TOF TOF
| O o35 e
M1l 22.04 anm| TN 6,13 anm|
10555000 GHz 10550000 GHz
20 dp Jec B 4. 502007033 MHz] 20 dp Jer By 1.507992008 MHz|
e R SR e ¢ o PUR T VN PP R
10d . : 10d - .
{ 1 f \
, \ \
o 4 1 o ."l ',
-10 -10 f
/ T {
20 di 7 e 20 d —— e A
PR N e Wl 2 P P T L
a0 de -4 X
<0 40
50 di 50 di
60 s 60 s
CF 18525 (:Hrz 1001 pts sqn 12.5 MHz CF 18525 (:Hrz 1001 pts sqn 12.5 MHz

5M BW QPSK Mid ch.

5M BW 16QAM Mid ch.

Spectrum k== Spectrum k==
Rof Level 30.00 dBm _ Offset 0.33 06 = RBW 10041z Rof Level 30.00 dBm _ Offset 0.33 06 = RBW 10041z
b ane 408 SWT 1045 @ VEW 300kH:  Mode Auto FET b ane A0dE SWT 1945 w VBW 300kH:  Mode Auto FET
TDE TDE
| O o35 e
CTTRT] 25.00 anm| CTTRT] 24,90 anm|
1. 8750000 GHz 1. 8750000 GHz
20 dis Joc Bwe 4. 5204 79520 MHz| 20 dis Joc Bwe 4.502906 7033 MHz|
e A L A A 2 N [P PPy WY
¥ Fadhisedl stdadhe ap et ot
0 ] i 04 ; ;
/ \ / \
L { ¥ od 1
-10 - -10
\ / '
) \ "\
-20 di A * LW — o 20 dim—pfr — =
e LA, A 3 o™ hilan oL PRI, P =
o N PN W L
W, Wy W
a0 ¢ 2T
40 d 40 di
50 d 50 d
60 d 60 d
CF 1,08 GHz 1001 pis Sqn 12.5 Mz CF 1,08 GHz 1001 pis Sqn 12.5 Mz
Fr—— - Fr—— -

5M BW QPSK High ch.

5M BW 16QAM High ch.

Spectrum

= Spectrum k==
Ref Level 30.00 dBm Offset 0.33 dB & RBW 100 Mz Ref Level 30.00 dBm Offset 0.33 dB & RBW 100 Mz
fo Att 40dé  SBWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40dé  BWT 1945 & VBW 300 kHz  Mode Auto FFT
TDF TDF
| O o35 e
TN 73,64 anm| TN 509 BT
1.9012500 GHz 1.9 Hz
20 dp ! 1.507992008 MHz| 20 dp Jer By 1. 545458545 MHz]
o s i A2 N PR RSN .
10 diin { Y 10 diin - \I
| \ h |
|
\ /
o | \ o J
{!
-10 - -10 - \.
o \ n
_— il e AT ; \ J Al L
i it - A
30 d
40 di 40 df
50 di 50 di
-60 di -60 di
CF 1.9075 GH{Z 1001 =h Span 12.5 MHz CF 1.9075 GH{Z 1001 =h Sqn 12.5 MHz
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10M BW QPSK Low ch.

10M BW 16QAM Low ch.

Spectrum k== Spectrum k==
Rof Lavel 30.00 dbm  Offset 0.32 0F = RBW 200 bz Ref Level 30.00 dBm  Offset 0.32 db = RBW 20D 5Hz
b At 40dE BWT 18.04s @ VBW 1MHz Mode Auto FET b At 40de SWT 18.945 @ VEBW 1MHz  Mode Auto FFT
ToE ToE
| O o35 e
CTTRT] 7.26 anm| CTTRT] 9.62 dnm|
1. 8600000 GHz 1. 8600000 GHz
20 dis B.9910089%91 MHz| 20 dis Joc Bwe 2015984016 MHz|
) A e Lo min 2 ) s PO [ BT SR
10 dets - T 10 - L
] 1
| \ | |
° | | 3 / \
| i | \
=10 =10
\ 1
20 d v 20 d L
P Ty P -
Pl W W | o P
ARG FY A YA i P e T e | T
o4 e
a0 a0
S04 50 di
-60 di -60 di
CFEIE 1001 pis sqn 25.0 MHz CFEIE 1001 pis sqn 25.0 MHz
10M BW QPSK Mid ch. 10M BW 16QAM Mid ch.
Spectrum k== Spectrum k==
Ref Level 30.00 dBm  Offset 0.33 db = RBW 20D 5HZ Ref Level 30.00 dBm  Offset 0.33 db = RBW 20D 5HZ
b At 40dE BWT 18.04s @ VBW 1MHz Mode Auto FET b At 40de SWT 18.945 @ VEBW 1MHz  Mode Auto FFT
ToE ToE
| O o35 e
CTTRT] 26,53 anm| CTTRT] 25.65 anm|
18700000 GHz 18700000 GHz
20 dis Joc Bwe B.991008991 MHz| 20 dis Joc Bwe 2015984016 MHz|
T e P VT | P Ardi
T P e el T PO P e |
v/ I v
108 Il'" H — /-, \
/ |
; / ] -.
i 1
=10 10
i \
/ IH\ L}
20 df 20 df . v
J Wmn]n M Al e,
e o e an, _\.-Yn__,.»—\'"‘""'-"’ B e i
“30 de -30
40 d 40 di
50 di 50 d
-60 di -60 di
CF 1.88 GHz 1001 pis sqn 25.0 MHz CF 1.88 GHz 1001 pis
p— p—

Sqn 25.0 MHz

10M BW QPSK High ch.

10M BW 16QAM High ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dBm Offset 0.33 dB & RBW 200 Mz Ref Level 30.00 dBm  Offset 0.33 dB & RBW 200 kHz
po Att 40dE SBSWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40dd SWT 1805 » VBW 1 MHz  Mode Auto FFT
TDF TDF
| O o35 e
Mif1] 19.79 dim| Mif1] 0.01 dBm|
18925000 GHz 1.9000000 GHz
20 dis IeE B 9 0159EA016 MHz| 20 dis IEE B H.99 1008991 MHz|
11, AR Y Tt RN PPl T = =
¥ , \ Y el | ponent ¥
10 di Tt !l 10 di T T
! |
{ \ 1
L | T L 17
-10 -10 -
/ i
! o J .,
/ i riny D | ) N . e
20 JBm i = iy ;iu-":.-r\-". ® e e e L
30 d 30 d
40 df 40 df
-50 di -50 di
-60 di4 -60 di4
CF 1.905 :H‘r 1001 =h Span 25.0 MHz CF 1.905 :H‘r 1001 =h Sqn 25.0 MHz
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15M BW QPSK Low ch. 15M BW 16QAM Low ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dBm Offset 0.32 dB & RBW 300 iHz Ref Level 30.00 dém  Offset 0.32 dB & RBW 300 kHz
po Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40dd SWT 1805 » VBW 1 MHz  Mode Auto FFT
TDF TDF
| O o35 e
TN 22,94 dnm| Mif1] 10.07 dim|
18675000 GHz 18650000 GHz
20 dis IEE B 13,4865 13487 MHz| 20 di IEE B 13523976024 MHz|
T e a1 4 A PR Vg [
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Spectrum k== Spectrum k==
Ref Level 30.00 dBm  Offset 0.33 dB & RBW 300 Mz Ref Level 30.00 dBm  Offset 0.33 dB & RBW 300 Mz
fo Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
T0E T0E
| O o35 e
ST 23,60 dhm ST 73,53 dnm
16650000 GHz 1650000 GHz
20 dis Jec B 13.449050999 MHe| 20 dn Y Bve 13,4865 19487 MHz|
P TN R Y T b o T
Ay e SRS PAPRTE RSP EY S
10 dex r" - 10 di P al
I /
L .- n { l.
] ]
| \
10 - -10 y
/ \ \
20 dam—sds g, o _— y S
N, Y e S W ~ ] PR DY SR M
4 . i1 P sty ns
40 d 40 df
50 di 50 di
-60 di -60 di
CF 1.88 GHz 1001 pts Span 37.5 MHz CF 1.88 GHz 1001 pts Span 37.5 MHz
e — # e — #\

15M BW QPSK High ch. 15M BW 16QAM High ch.

Spectrum k== Spectrum k==
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20M BW QPSK Low ch.

20M BW 16QAM Low ch.

Spectrum e Spectrum =
Ref Level 30.00 dBm Offset 0.32 dB & RBW 500 Mz Ref Level 30.00 dBm Offset 0.32 dB & RBW 500 Mz
fo Att 40dE SBWT 15245 » VBW 2 MH:  Mode Auto FFT p= Att 40de SBWT 15245 & VBW 2 MH:  Mode Auto FFT
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20M BW QPSK Mid ch.

20M BW 16QAM Mid ch.

Spectrum e Spectrum =
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20M BW QPSK High ch.

20M BW 16QAM High ch.

Spectrum

Spectrum =
Ref Level 30.00 dBm Offset 0.33 dB & RBW 500 Mz Ref Level 30.00 dBm Offset 0.33 dB & RBW 500 Mz
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Test mode: LTE Band 5

1.4M BW QPSK Low ch.

1.4M BW 16QAM Low ch.

Spectrum e Spectrum =
Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz
fo Att 40dE SBWT £3.345 » VBW 100kHz Mode Auto FFT p= Att 40de SBWT £33u5 » VBW 100kH: Mode Auto FFT
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1.4M BW QPSK Mid ch.

1.4M BW 16QAM Mid ch.

Spectrum e Spectrum =
Ref Level 30.00 dBm  Offset 0.22 db = RBW 30 5HZ Ref Level 30.00 dBm  Offset 0.22 db = RBW 30 5HZ
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1.4M BW QPSK High ch.

1.4M BW 16QAM High ch.

Spectrum e Spectrum =
Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz Ref Level 30.00 dBm Offset 0.22 dB & RBW 30 Mz
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3M BW QPSK Low ch.

3M BW 16QAM Low ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 iMz Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 iMz
fo Att 40de SBSWT 37.0u5 » VBW 200kH: Mode Auto FFT p= Att 40de SBWT 37.9u5 » VBW 200kH: Mode Auto FFT
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3M BW QPSK Mid ch.

3M BW 16QAM Mid ch.

Spectrum

= Spectrum k==
Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 kHz Ref Level 30.00 dBm Offset 0.22 dB & RBW 50 iMz
b= Att 40 d@ BWT 379 5 = VBW 200 kHz Mode Auto FFT = Att 40 d@ BWT 379 5 = VBW 200 kHz Mode Auto FFT
TDF TDF
| O o35 e
mMi[1] 21,98 dBm| mMi[1] 22.75 dBm|
A34.00000 MHz A34.00000 MHz
20 dis Joc Bwe 2689810190 MHz| 20 dis Joc Bwe 2689810190 MHz|
-_‘lr.\_v_\ B Ehebers LYAPESES T mAlarsrtntorr i s T
4 1 " ] i
10 + ] 10 ! T
| |
2 ] 1 4 \
| 1 1
=10 i =10 1
20 dsn—| Ml e SO 20 sl
B A M pe =
i _nwE LT
40 d 40 di
50 di 50 di
-60 di -60 di
CF B36.5 MHZr 1001 =h qun 7.5 MHz CF B36.5 MHZr 1001 =h qun 7.5 MHz |
3M BW QPSK High ch. 3M BW 16QAM High ch.
Spectrum k== Spectrum k==
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5M BW QPSK Low ch.

5M BW 16QAM Low ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz Ref Level 30.00 dém  Offset 0.22 dB & RBW 100 kHz
po Att 40 d@ BWT 19 45 » VBW 300 kHz  Mode Auto FFT p= Att 40d@  SWT 19 45 ® VBW 300 kHz  Mode Auto FFT
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5M BW QPSK Mid ch.

5M BW 16QAM Mid ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz
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5M BW QPSK High ch.

5M BW 16QAM High ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz Ref Level 30.00 dém Offset 0.22 dB & RBW 100 Mz
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10M BW QPSK Low ch.

10M BW 16QAM Low ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz
fo Att 40dE SWT 18945 & VBW 1 MH: Mode Auto FFT p= Att 40de SBWT 1805 » VBW 1MH: Mode Auto FFT
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10M BW QPSK Mid ch.

10M BW 16QAM Mid ch.

Spectrum k==

= Spectrum k==
Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz Ref Level 30.00 dém  Offset 0.22 dB & RBW 200 kHz
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10M BW QPSK High ch.

10M BW 16QAM High ch.

Spectrum k== Spectrum k==
Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz Ref Level 30.00 dBm Offset 0.22 dB & RBW 200 iHz
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